| ERIJUGHTON |

S

SECTION 9 SUSPENSIONS

ShOCK ADSOIDEIS ...
Crossover Chart From Monroe to Gabriel..............ccccccoiiiiiiiis
y N YU 1] 1= 153 o] o 1P
Neway NST90 Seri€S ..o
Neway NST190 Parts LisSt ...
Neway NS190 (EZ-PULL) Hutch Type Slider
POSILOCK APPIICALIONS ....cooeeeeeeeeeeeeee e
Neway NS-400 SEriES......cccoeeiiiiiiieee e
Neway NS-400 Parts List.........ccooiiiiiiiiiiiiiiiiiie e
Neway CB400 SErieS ...ooooeiiiiiiieiee e
Neway CB400 Parts LisSt........cccooiiiiiiiiiiiiiiiiiiieeee e
Neway AR-90-1 SErES .o
Neway AR-90-1 Parts LiSt.........oooooiiiiiii
Neway RL-196 SEri€S .......ccooviiiiiiiiii e
Neway RL-196 Parts List ...
Neway RL-196A-12, -14, -15, -16 and -17 SeriesS..........cccocvuvrrrrrrnnnnnns 9-14
Neway RL-196A-12, -14, -15, -16 and -17 Parts List............cccccvvnnnnnns 9-15
Reyco 86AR / RS1015AIr Ride ....oovvvviiiiiiieieceeeee e 9-16
Reyco 86AR / RS1015 Air Ride Parts LiSt ..........ccccceeviiiiiiiiiieeeeiiiiie 9-17
Reyco 86AR-RS1035 Anti Dock Walk ...........cooooviiiiiiiiiin, 9-18
Reyco 86AR-RS1035 Anti Dock Walk Parts List.........ccccceevvvinvnnnnnnnnns 9-19
Hendrickson / Turner Model 190.........cooooiiiiiiiiiiiiis 9-20
Hendrickson / Turner Model 190 Parts LiSt.........cccccooiiiiiiiiiiieeenniiinn. 9-21
Hendrickson / Turner Model 230.........cooooiiiiiiiiiiii 9-22
Hendrickson / Turner Model 230 Parts LiSt.........cccoeeeeiiiiiiiniiiiiiiinnnnns 9-23
Parts LISt Chart A ..o 9-23
AT SPIINGS .ottt e e e e e e e e e e e e eas 9-24
Crossover Chart From Conti-Tech to Industry Common Numbers ...... 9-24
CroSSOVEr Chart........cuiiiiiiiiiiie e 9-25
Y o] £ 01 1 9-26
STOUGNTON ... e e e 9-26
~ Body Rails and Stop Bar Assemblies ............cuuviiiiiiiiiiiiiieeie e 9-27
S HULCh H-8200/ HBB00 ..........ooeeeeseeeeeeeeeeeeeeeeeeeeoeeeeeeeseeeeseeseeeeeee 9-27
S SPHNG SUSPENSIONS. .. ..cciiiiieiiiiiiie e e e et e e e e e e e eee s 9-28
Hutch H-7700 (Obsolete — Available as service parts only)................. 9-28
HUtch H-7700 PartS LiSt........coooviiiiiiiei e 9-29
HUECH H=-9700 .......coiiieeiiiiiiee e e e e 9-30
Hutch H-9700 PartS LiSt........cooooiiiiiieiieee e 9-31
Binkley SUSPENSION........cccoiiii i 9-32

Binkley Suspension Parts LiSt...........ooooviiiiiiiiiiiiii 9-33



| ERLIOUGHTON |

Y 1o =T TR UPSTRRR 9-34
HULCN H-8200 ... .ceiiiiiiiiiiiieee et 9-34
Hutch H-8200 PartS LiSt.........coooiiiiiiiiiiiiiee e 9-35
Hutch H-8800 & H8900 (Obsolete — Available as service parts only).. 9-36
Hutch H-8800 & H-8900 Parts LiSt........cccoeeeiieiiiiiiiieiiviiiniennes 9-37
HULCH H-9200......cciiiiiiiiiiiiieee et 9-38
Hutch H-9200 PartS LiSt.........coooiiiiiiiiiiiieee e 9-39
Hutch H-9800 (Replaces obsolete H-8800) / H-9801* / H-9811* ....... 9-40
Hutch H-9800 PartS LiSt.........coooeiiiiiiiiiiieieescscecec e 9-41
HULCh 2001 / 2010 ...t 9-42
HULChRIAE 2000 .......coeiiieeeee et 9-42
Hutch 2001 / 2011 Parts LiSt.......ccuvveiiiieiiiiiiiiiceee e 9-43
Binkley Lite-Slide™ SL7000 .........cooeeeiiieeeiaeaeeeeeeeeneeeneeneennnees 9-44
Binkley Lite-Slide™ SL8000 and SL6000 ..........ccceeriiiiiiiiiiieeeeeiiiiieee 9-45
Neway CBA400 ... e 9-46

Neway CB400 Parts LisSt.........cooiiiiiiiiiiiiiiiiiiee e 9-47



ELJUGHTON

SHOCK ABSORBERS
Crossover Chart From Monroe to Gabrriel
Gabriel Number Monroe Number Gabriel Number | Monroe Number

GF83362 6701 GF83225 6957
GF83215 6707 GF83353 6966
GF85026 6715* GF83221 6969
GF85009 6717* GF85000
GF83242 6719 GF85001
GF85003 6720* GF85005
GF83312 6811 GF85006
GF83219 6828 GF85029
GF83202 6833 GF85307 74001
GF83216 6841 GF85305 74003
GF83308 6860 GF85315 74004
GF83309 6861 GF85304 74006
GF83314 6863 GF85303 74025
GF83207 6886 GF85302 74028
GF83215 6891 GF85301 74069
GF83203 6893 GF85700 74400
GF83209 6894 GF85711 74402
GF83204 6895 GF85300 74405
GF83201 6898 GF87001 74406
GF83401 6902 GF85702 74408
GF83400 6903 GF85310 74409
GF83304 6912 GF85703 74411
GF83303 6913 GF85704 74412
GF83302 6916 GF85700 74413
GF83318 6921 GF85318 74415
GF83317 6924 GF85705 74416

GF85311 74417

GF85709 74418

GF89422 74420

* Shock Upgrade 1 5/8" Piston

Suspensions 9-1



| ERLIOUGHTON |

AIR SUSPENSIONS
Neway NS190 Series

Slider Box Use Hutch 8800 P/N's Notes: One Side EZ-Align Shown
. “EZ-Pull” Not Shown
Pull Handle Spring = H8018-01 < For frame brackets (hangers) call
N H12716-01 with trailer VIN (serial number)

H12779-01 Parts for pneumatic pin puller no

longer available
Top Shock Bracket

NW900-25-285 2E
Q)
\ 8
2D
2G

)

H20289-01

-~ ALL EDL

EDL Pictured
Call With VIN (Serial Number)
for correct application

15
H——13
For Pivot Connection *Kit" as pictured: FOR UNITS WITH AC-6100 AIR KIT — OUR STANDARD
Neway (SRK-266) NW481-00-329
Kit rebushes one Axle Stoughton Number | Description
. ) ) N . NW900-54-007 Height Control Valve
For Pivot Connection “Kit” for units with two side EZ ALIGN: NW905-54-107 Pressure Protect Valve
Neway (SRK-521) NW481-00-385 _ NW905-54-615* | Pilot (Auto Dump) Valve
Kit rebushes one axle EZ PULL 48in NW905-54-664 | Auto Reset Valve AKA SENSING VALVE
For Axle Connection “Kit”: H19299-03 FRONT * Replaces 900-54-079
Neway (SRK-457) NW481-00-320 H19300-03 REAR

Kit rebushes one axle

9-2 Suspensions



ELJUGHTON

AIR SUSPENSIONS
Neway NS190 Parts List

Slider Stoughton Number
Item| Box
No. | Length NS190-16.0 NS190-16.5 NS190-17.0 NS190-18.0 Description Qty.
1 84" 42" — NW905-46-161 | 42" — NW905-46-164 | 42" — NW905-46-164 |42" — NW-905-46-164 | Slider Assembly 1
1 84" 48" — NW905-46-155 | 48" — NW905-46-158 | 48" — NW905-46-158 |48" — NW905-46-158 | Slider Assembly 1
1 100" |42" — NW905-46-211 | 42" — NW905-46-214 | 42" — NW905-46-214 | 42" — NW905-46-214 | Slider Assembly 1
1 100" 48" — NW905-46-205 [ 42" — NW905-46-208 | 42" — NW905-46-208 [42" — NW905-46-208 | Slider Assembly 1
1 84" 42" — NW605-46-163 | 42" — NW905-46-166 | 42" — NW905-46-166 |42" — NW905-46-166 |Slider Assembly 1
1 84" 48" — NW905-46-157 | 48" — NW905-46-160 |48" — NW905-46-160 |48" — NW905-46-160 |Slider Assembly 1
1 100" |42" — NW905-46-213 | 42" — NW905-46-216 | 42" — NW905-46-216 |42" — NW905-46-216 | Slider Assembly 1
1 100" |48" — NW905-46-207 | 42" — NW905-46-210 | 42" — NW905-46-210 | 42" — NW905-46-210 | Slider Assembly 1
1A |84"/100"|H20289-01 H20289-01 H20289-01 H20289-01 Clip,(hold down) 4
1B |84"/100" |NW900-38-413 NW900-38-413 NW900-38-413 NW900-38-413 Tube 28.5 x 1.31 x .109 1
1C |84"/100" |NW900-45-302 NW900-45-302 NW900-45-302 NW900-45-302 Cam-puller 2
1D |84"/100" | NW900-34-145 NW900-34-145 NW900-34-145 NW900-34-145 Rivet Pin 8
1E |84"/100" | 42" — NW900-34-147 | 42" — NW900-34-147 | 42" — NW900-34-147 |42" — NW900-34-147 |Link 4
1E |84"/100"|48" — H11412-16 48" — H11412-16 48" — H11412-16 48" — H11412-16 Link 4
1F |84"/100"|H12779-01 H12779-01 H12779-01 H12779-01 Spring 4
1G |84"/100" [H12716-01 H12716-01 H12716-01 H12716-01 Pin (cast lock) 4
1H | 84"/100" |H11421-01 H11421-01 H11421-01 H11421-01 Slider Pad 2
1J |84"/100"|H11409-01 H11409-01 H11409-01 H11409-01 Clip (link attachment) 1
1K |84"/100"|H8026-00 H8026-00 H8026-00 H8026-00 Crank 1
1L |84"/100"|H71024-01 H71024-01 H71024-01 H71024-01 Pull Handle 1
2 184"/100"|NW905-16-818 NW905-16-818 NW905-16-818 NW905-16-818 Equalizing Beam LH (beam & 2
adapter assy.)
2A |84"/100" |NW905-168-16 NW905-168-16 NW905-168-16 NW905-168-16 Equalizinlg)Beam LH (bushed 2
eam only
2B |84"/100" |NW900-01-215 NW900-01-215 NwW900-01-215 NW900-01-215 Axle Adapter LH (outside) 2
2C |84"/100" | NW905-01-350 NW905-01-350 NW905-01-350 NW905-01-350 Axle Adapter LH (inside) 2
2D |84"/100" | NW900-36-217 NW900-36-217 NW900-36-217 NW900-36-217 Washer 8
2E |84"/100" |NW932-01-051 NwW932-01-051 NwW932-01-051 NwW932-01-051 Hex Bolt 1.125-7 x 8.5 LG 10
2F |84"/100" | NW934-00-506 NW934-00-506 NW934-00-506 NW934-00-506 Hex Lock Nut 1.125-7 6
2G | 84"/100" | NW900-08-149 NW900-08-149 NW900-08-149 NW900-08-149 Bushing 12
3 ]184"/100" | NW905-16-819 NW905-16-819 NW905-16-819 NW905-16-819 Equalizing Beam RH (beam & 2
adapter assy.)
3A |84"/100" | NW905-16-817 NW905-16-817 NW905-16-817 NW905-16-817 Equalizinlg)Beam RH (bushed 2
eam only
3B |84"/100" | NW900-01-216 NW900-01-216 NW900-01-216 NW900-01-216 Axle Adapter RH (outside) 2
3C |84"/100" | NW905-01-351 NW905-01-351 NW905-01-351 NW905-01-351 Axle Adapter RH (inside) 2
4 |84"/100" | NW905-57-223 NW905-57-225 NW905-57-225 NW905-57-159 Air Spring 4
5 184"/100" | NW900-44-162 NW900-45-040 NW900-45-040 NW900-45-054 Shock Absorber 4
6 |84"/100" | NW900-08-186 NW900-08-186 NW900-08-186 NW900-08-186 Alignment Block 2
7 _184"/100" | NW905-08-009 NW905-08-009 NW905-08-009 NW905-08-009 Alignment Block Assembly 2
8 ]84"/100" | NW900-08-198 NW900-08-198 NW900-08-198 NW900-08-198 Alignment Block 4
10 |84"/100"|NW930-03-597 NW930-03-597 NW930-03-597 NW930-03-597 Hex Bolt .75-10 x 3.50 8
11 | 84"/100" | NW934-00-492 NW934-00-492 NW934-00-492 NW934-00-492 Hex Lock Nut .75-10 4
12 |84"/100" | NW934-00-149 NW934-00-149 NW934-00-149 NW934-00-149 Hex Nut .75-16 4
13 |84"/100"|NW934-00-136 NW934-00-136 NW934-00-136 NW934-00-136 Hex Nut .50-13 10
14 |84"/100"|NW936-00-077 NW936-00-077 NW936-00-077 NW936-00-077 Washer .78 8
15 |84"/100"|NW936-00-072 NW936-00-072 NW936-00-072 NW936-00-072 Washer .53 10
16 |84"/100" | NW900-34-494 NW900-34-494 NW900-34-494 NW900-34-494 Support Plate (900-34-494) 2
17 |84"/100"|NW905-48-040 NW905-48-040 NW905-48-040 NW905-48-040 Actuator Chamber 1
18 |84"/100"|NW934-00-472 NW934-00-472 NW934-00-472 NW934-00-472 Hex Lock Nut .38-16 4
19 |84"/100" | NW900-54-811 NW900-54-811 NW900-54-811 NW900-54-811 Choke Valve 4
20 [84"/100"|42" — NW905-46-178 | 42" — NW905-46-270 |42" — NW905-46-136 | 42" — NW905-46-138 | Rod Assembly 4
20 |84"/100"|48" — NW905-47-950 |48" — NW905-47-950 |48" — NW905-46-132 |48" — NW905-46-134 |Rod Assembly 4
22 |84"/100" | NW934-00-367 NW934-00-367 NW934-00-367 NW934-00-367 Square Nut .75-10 4
23 |84"/100"|NW930-03-633 NW930-03-633 NW930-03-633 NW930-03-633 Hex Bolt .75-10 x 5.0 4
24 |84"/100" | NW900-34-137 NW900-34-137 NW900-34-137 NW900-34-137 Mud Flap Bracket 2
25 |84"/100" | NW930-02-907 NW930-02-907 NW930-02-907 NW930-02-907 Hex Bolt .5-13 4
26 |84"/100" | NW934-00-480 NW934-00-480 NW934-00-480 NW934-00-480 Hex Lock Nut .50-13 4
27 |84"/100" | NW900-54-007 NW900-54-007 NW900-54-007 NW900-54-007 Height Control Valve 1
28 |84"/100"|11M018-8 11M018-8 11M018-8 11M018-8 1/2" Clevis Assem. w/ 1/2" Pin 1
29 |84"/100" | NW900-54-814 NW900-54-814 NW900-54-814 NW900-54-814 HCV Link Bracket 1
30 |84"/100" | NW481-00-225 NW481-00-225 NW481-00-225 NW481-00-225 HCV Linkage Kit (SRK-168) 1
31 |84"/100" | NW934-00-244 NW934-00-244 NW934-00-244 NW934-00-244 Hex Nut .313 GR B 8

Note: Numbers may change or become obsolete without notice.

Suspensions 9-3




EA{JUGHTON

AIR SUSPENSIONS
Neway NS190 (EZ-PULL) Hutch Type Slider

Note: EZ-PULL Slider Pins sold as
assembly only. Pins, springs,
linkage not sold separately.

Pull Handle Pull Handle
Retainer Clip  Return Spring

Pull Handle H11409-01 H8018-02 Crank Bracket
H18797-02 \ / H19224-01
___________ —F=
I =St e VO AU _ﬁj
H19299-03 L N H19299-03
ZZZ-ZTTTTTTTTTTffff\ffffffi?fff%f -
\ i ol|
H19300-03 | [ e— H19300-03
o\ 7l
H8010-50 i |
Cam 1P
H8028-00 (2) i1 |
(
oili |
]
(1IN
ollP
Front T N
)

Roadside ——

[
[
[
[
[
[
[
[
[
[
[
[
[
[
[
|
|
|
|
~ A |
\\ ,/ |
i (i e~ il iR Y] o |
m I [
[
o
[
[
[
N il |
I i
1\ Alnt
1 P
1 IR
/ \ |
1% \| i
v N |
[
- L ) [ L
[
[¢] ) ol
[
[
[
[
[
[
Iﬂﬂ
ol
o o i

9-4 Suspensions



ELJUGHTON

AIR SUSPENSIONS
POSILOCK Applications

NEWAY/HOLLAND FRAME BRACKET APPLICATION

Model Description
Roadside Alignable (non-weld)

Curbside Alignable (non-weld)

Stoughton Number

NW905-21-306
NW905-21-302

Neway NS190

16" - 16.5"
Ride Height

NW905-21-308
NW905-21-304

Roadside Non-alignable (non-weld)
Curbside Non-alignable (non-weld)

16" - 16.5"
Ride Height

Neway NS400

BKSP0367-02
BKSP0367-01
BKSP0366-02

Roadside Alignable (non-weld)
Curbside Alignable (non-weld)

Curbside Non-alignable (welded)
Roadside Frame Bracket Only
Roadside Frame Bracket “Kit”
Curbside Frame Bracket Only
Curbside Frame Bracket “Kit”

NW905-21-742
NW481-00-395 (SRK-531)
NW905-21-743
NW481-00-396 (SRK-532)

Holland CB400 / 4000

NEWAY/HOLLAND EDL-POSILOCK APPLICATIONS

Stoughton | Suspension
Model Number Ride Height
Neway NS190 with NW905-47-940 16.0"
External Dock Lock (EDL) | NW905-47-950 16.5"
and 1st Generation NW905-46-132 17.0"
NS400 with EDL NW905-46-134 17.5"
Neway NS400
2nd Generation NW905-47-990 16.5"
with POSILOCK
NW905-48-066 15.5"
Holland CB400 / 4000 NW905-48-019 16.0"
with POSILOCK NW905-48-021 16.5"
NW905-48-023 17.0"

EXTERNAL DOCK LOCK (EDL) POSILOCK

Notes: For Flipper Plate / Flapper Bars
Assemblies for units with 48" frame width.

More detailed information available on
SAFHolland website ww1.safholland.us.

Suspensions 9-5



| ERLIOUGHTON |

AIR SUSPENSIONS
Neway NS-400 Series

Notes: Center Pin-Pull Assembly includes
pipe and item 1C is welded to
pipe. No other items attached.

BKSPKO0056
TORSION
SPRING KIT

Assembled equalizing beams not
available.

elded lignment
Pi tC nnecti n

reerence nl

lign( n elded)
Pi tC nnecti n

Siderail andcr mem er cann t
ereplaced damaged rder
¢ mplete lider item

FOR UNITS WITH AC-6100 AIR
CONTROL KIT — OUR STANDARD

Stoughton
Number

Description

NW900-54-007* | Height Control
Valve EDL
NW905-54-107 | Pressure
Protection Valve
NW905-54-615 | Pilot (Auto
Dump) Valve
NW905-54-664 | Auto Reset Valve

*For later models, use NW905-54-994. POSILOK
Specific change date not available.

LOOK INSIDE AIR CONTROL KIT

9-6 Suspensions



ELJUGHTON

AIR SUSPENSIONS
Neway NS-400 Parts List

hton N
Item Stoughton Number 96" Slider Box
No. NS400-16.0 NS400-16.5 NS400-17.0 NS400-18.0 Description Rail Style Qty.
1 [42"-NL1Q22-112N000Y0 [42" — NL1Q22-122N000Y0 [ 42" — NL1Q22-132N000Y0 | 42" — NL1Q22-142N000Y0 | Slider Assy. NSB* 1
48" - NL1Q12-112N000Y0 | 48" - NL1Q12-122N000Y0 |48" - NL1Q12-132N000Y0 | 48" - NL1Q12-142N000Y0 | w/ Qwik
42" —NH1Q22-112N000Y0 | 42" — NH1Q22-122N000Y0 | 42" — NH1Q22-132N000Y0 | 42" — NH1Q22-142N000Y0 | Release w/ NSH**
48" - NH1Q12-112N000Y0 | 48" - NH1Q12-122N000Y0 | 48" - NH1Q12-132N000Y0 | 48" - NH1Q12-142N000Y0 | 2 BV &
42"~ NT1Q22-112N000Y0 | 42" — NT1Q22-122N000Y0 | 42" — NT1Q22-132N000Y0 | 42" — NT1Q22-142N000Y0 Bracke@me NST*
48" - NT1Q12-112N000Y0 [ 48" - NT1Q12-122N000Y0 |48" - NT1Q12-132N000Y0 [ 48" - NT1Q12-142N000Y0
42" ~NU1Q22-112N000Y0 | 42" — NU1Q22-122N000Y0 | 42" — NU1Q22-132N000Y0 | 42" — NU1Q22-142N000Y0 NSU**
48" - NU1Q12-112N000Y0 [ 48" — NU1Q12-122N000Y0 [ 48" — NU1Q12-132N000Y0 | 48" — NU1Q12-142N000Y0
1 |42"-NL1Q22-111N000Y0 |42"—NL1Q22-121N000Y0 |42"— NL1Q22-131N000Y0 |42"— NL1Q22-141N000Y0 | Slider Assy. NSB** 1
48" - NL1Q12-111N000Y0 | 48" - NL1Q12-121N000Y0 |48" - NL1Q12-131N000Y0 [48" - NL1Q12-141N000Y0 | w/ Qwik
42"~ NH1Q22-111N000Y0 | 42" — NH1Q22-121N000Y0 | 42" — NH1Q22-131N000Y0 | 42" — NH1Q22-141N000Y0 | Release w/ NSH™
48" - NH1Q12-111N000Y0 | 48" — NH1Q12-121N000Y0 | 48" — NH1Q12-131N000Y0 | 48" — NH1Q12-141N000Y0 ‘é NV\& Frame
22"~ NT1Q22-111N000Y0 | 42" — NT1Q22-121N000Y0 | 42" — NT1Q22-131N000Y0 | 42" — NT1Q22-141N000Y0 | Brackets NST
48" - NT1Q12-111N000Y0 [ 48" - NT1Q12-121N000Y0 |48" - NT1Q12-131N000Y0 [ 48" - NT1Q12-141N000Y0
42"~ NU1Q22-111N000Y0 | 42" — NU1Q22-121N000Y0 | 42" — NU1Q22-131N000Y0 | 42" — NU1Q22-141N000Y0 NSU**
48" - NU1Q12-111N000Y0 | 48" — NU1Q12-121N000Y0 | 48" — NU1Q12-131N000YO | 48" — NU1Q12-141N000Y0
1B |42" — BKSL-0893 42" — BKSL-0893 42" — BKSL-0893 42" — BKSL-0893 Hold Down Clip 4
48" — BKSL-0893 48" — BKSL-0893 48" — BKSL-0893 48" — BKSL-0893
1C [42" - SLOA1277-01 42" — SLOA1277-01 42" — SLOA1277-01 42" — SLOA1277-01 Center Pin Pull Assembly 1
48" — SLOA1277-01 48" — SLOA1277-01 48" — SLOA1277-01 48" — SLOA1277-01
1D |42" — SLOA1273 42"~ SLOA1273 42" — SLOA1273 42"~ SLOA1273 Clip 1
48" — SLOA1273 48" — SLOA1273 48" — SLOA1273 48" — SLOA1273
1E |42" — XB-CTP-014-59 | 42" — XB-CTP-014-59 | 42" — XB-CTP-014-59 | 42" — XB-CTP-014-59 | Cotter Pin — 3/16" x 1 /2" 1
48" — XB-CTP-014-59  [48" — XB-CTP-014-59  [48" — XB-CTP-014-59 | 48" — XB-CTP-014-59
1F |42" - SLOA1274 42" — SLOA1274 42" — SLOA1274 42" — SLOA1274 Torsion Cam 2
48" — SLOA1274 48" — SLOA1274 48" — SLOA1274 48" — SLOA1274
1G |42" — SLOA1261 42" — SLOA1261 42" — SLOA1261 42" — SLOA1261 Lock Pin Hutch Style — 1 5/8" Dia. 4
48" — SLOA1261 48" — SLOA1261 48" — SLOA1261 48" — SLOA1261
42" — SLOA1238 42" — SLOA1238 42" — SLOA1238 42" — SLOA1238 Lock Pin — 1 3/g" Dia. — All Others 4
48" — SLOA1261 48" — SLOA1261 48" — SLOA1261 48" — SLOA1261
1H [42" —XB-SPG-020-35 |42" — XB-SPG-020-35 |42" — XB-SPG-020-35 | 42" — XB-SPG-020-35 | Compression Spring 4
48" — XB-SPG-020-35 [ 48" — XB-SPG-020-35 _ |48" — XB-SPG-020-35 [ 48" — XB-SPG-020-35
1J |42" — SLOA1269-02 42" — SLOA1269-02 42" — SLOA1269-02 42" — SLOA1269-02 Pull Handle 1
48" — SLOA1269-01 48" — SLOA1269-01 48" — SLOA1269-01 48" — SLOA1269-01
1K |42" — SLOA1239-01 42" — SLOA1239-01 42" — SLOA1239-01 42" — SLOA1239-01 Pin Pull Rod 4
48" — SLOA1239-02 48" — SLOA1239-02 48" — SLOA1239-02 48" — SLOA1239-02
1L |42" — XB-PW-016-85 42" — XB-PW-016-85 42" — XB-PW-016-85 42" — XB-PW-016-85 Washer — 1/2" (Pin Pull Rod) 8
48" — XB-PW-016-85 48" — XB-PW-016-85 48" — XB-PW-016-85 48" — XB-PW-016-85
1M [42" — XB-SLOA1054 42" — XB-SLOA1054 42" — XB-SLOA1054 42" — XB-SLOA1054 Slider Pad — 96" (long) 2
48" — XB-SLOA1054 48" — XB-SLOA1054 48" — XB-SLOA1054 48" — XB-SLOA1054
1N [42" — SL0523-07 42" — SL0523-07 42" — SL0523-07 42" — SL0523-07 Spacer 1
48" — SL0523-07 48" — SL0523-07 48" — SL0523-07 48" — SL0523-07
1P [42" — XB-STS-008-16  |42" — XB-STS-008-16  |42" — XB-STS-008-16 | 42" — XB-STS-008-16 Self Tap Screw — 5/16"-18 x 3/4" 16
48" — XB-STS-008-16 | 48" — XB-STS-008-16 _ |48" — XB-STS-008-16 [ 48" — XB-STS-008-16
1R [42"— XB-HHC-001-33 | 42" — XB-HHC-001-33 | 42" — XB-HHC-001-33 | 42" — XB-HHC-001-33 | Bolt — 1/2"-13 x 1 /4" 8
48" — XB-HHC-001-33  |[48" — XB-HHC-001-33  |48" — XB-HHC-001-33  [48" — XB-HHC-001-33
1S |42 — XB-SLN-012-42 | 42" — XB-SLN-012-42 | 42" — XB-SLN-012-42 | 42" — XB-SLN-012-42 Lock Nut — 1/2"-13 8
48" — XB-SLN-012-42  |[48" — XB-SLN-012-42  |48" — XB-SLN-012-42 | 48" — XB-SLN-012-42
2A 90516945 90516945 90516945 90516945 Equalizing Beam LH (bushed beam only) 2
2B 90001215 90001215 90001215 90001215 Axle Adapter LH (outside) 2
2C 90501350 90501350 90501350 90501350 Axle Adapter LH (inside) 2
2D 90036177 90036177 90036177 90036177 Pivot Connection Wear Washer 8
2E 93201051 93201051 93201051 93201051 Pivot Bolt 1 1/8"-7 x 8 1/2" LG 10
2F 93400506 93400506 93400506 93400506 Hex Lock Nut — 1 1/8"-7 6
2G 90008149 90008149 90008149 90008149 Bushing 12
2H 90036217 90036217 90036217 90036217 Axle Connection Wear Washer 16
3A 90516946 90516946 90516946 90516946 Equalizing Beam RH (bushed beam only) 2
3B 90001216 90001216 90001216 90001216 Axle Adapter RH (outside) 2
3C 90501351 90501351 90501351 90501351 Axle Adapter RH (inside) 2
4 90557223 90557225 90557225 90557194 Air Spring 4
5 90045298 90044162 90045299 90045040 Shock Absorber 4
6 90008238 90008238 90008238 90008238 Alignment Block 2
7 90508019 90508019 90508019 90508019 Pivot Bolt Assembly 2
8 90008234 90008234 90008234 90008234 Alignment Plate 4
9 93003597 93003597 93003597 93003597 Hex Bolt — 3/4™-10 x 3 /2" 8
10 93400492 93400492 93400492 93400492 Hex Lock Nut — 3/4"-10 4
11 93400149 93400149 93400149 93400149 Hex Nut — 3/4™-16 4
12 93400136 93400136 93400136 93400136 Hex Nut — 1/2"-13 8
13 93600077 93600077 93600077 93600077 Washer — .78" 8
14 93600072 93600072 93600072 93600072 Washer — .53" 8
15 93400367 93400367 93400367 93400367 Square Nut — 3/4"-10 4
16 93003633 93003633 93003633 93003633 Hex Bolt — 3/24"-10 x 5.0" 4

*NW = EZ-Align (Non-Welded) style and WA = Welded Alignment style frame brackets.
** NSB = Bindley slider box rail style; NSH = Hutch slider box rail style; NST = TTMA slider box rail style; NSU = Utility slider box rail style.
*** Replacement components should be purchased in bushing connection SRK kits listed in NS Series Parts List, XL-AR321-02.

Suspensions

®
N




| ERLIOUGHTON |
AIR SUSPENSIONS

Neway CB400 Series NW900-18-621, SHOCK BRACKET, RH

1A
Welded Alignment
Pivot Connection
Assembly

Shown for
5 Reference Only
Leveling Valve Chart

PR Valve with Dump Feature
NW905-55-100

PR Valve without Dump Feature
NW508-60-013

“Max Valve”

(Body is yellow plastic) Replaces all earlier
models with “Less Dump” feature.

HCV LINKAGE NW905-54-771

LINKAGE ASSEMBLY, 16.5/17IN RIDE
HEIGHT

1AA
SwingAlign (Non-Welded)

Pivot Connection /
Assembly /
6

Notes: For Pin Pull and Slider
Clamp info, see pages
9-46 and 9-47.

Pneumatic Pin Puller
Retro-Fit Kit SPK0055

NW905-48-040,
ACTUATOR CHAMBER
FOR POSILOK

Push-Pull Valve
NW905-60-012

NW505-44-015, BUSHING
TOOL

9-8 Suspensions



ELJUGHTON

AIR SUSPENSIONS
Neway CB400 Parts List

ltem Stoughton Number
No. CB400-15.5 CB400-16.0 CB400-16.5 CB400-17.0 Description Qty.
1A NW905-21-743 NW905-21-743 NW905-21-743 NW905-21-743 | Frame Bracket (welded) 2
1AA NW905-21-742 NW905-21-742 NW905-21-742 NW905-21-742 | Frame Bracket (SwingAlign) 2
2 NW481-00-449 NW481-00-449 NW481-00-449 NW481-00-449 | Equalizing Beam (roadside kit) 2
(SRK585) (SRK585) (SRK585) (SRK585) Includes items 2, 3A, 3B, 3C, 3D
3A NW932-01-070 NW932-01-070 NW932-01-070 NW932-01-070 [ Pivot Bolt — 1 1/8"-7 x 8.0" LG GR 8 4
3B NW936-00-553 NW936-00-553 NW936-00-553 NW936-00-553 | Pivot Connection Washer 8
3C NW900-08-247 NW900-08-247 NW900-08-247 NW900-08-247 | Bushing 2
3D NW934-00-506 NW934-00-506 NW934-00-506 NW934-00-506 [Hex Lock Nut — 1 1/8"-7 4
4 NW481-00-450 NW481-00-450 NW481-00-450 NW481-00-450 |Equalizing Beam (curbside kit) 2
(SRK586) (SRK586) (SRK586) (SRK586) Includes items 3A, 3B, 3C, 3D, 4
5 NW934-00-492 NW934-00-492 NW934-00-492 NW934-00-492 [Hex Lock Nut — 3/4"-10 8
6 NW930-03-597 NW930-03-597 NW930-03-597 NW930-03-597 [Hex Bolt — 3/4"-10 x 3.50" GR 5 8
7 NW900-45-298 NW900-45-298 NW900-44-162 NW900-44-162 | Shock Absorber 4
8 NW930-02-903 NW930-02-903 NW930-02-903 NW930-02-903 [Hex Bolt — 1/2"-10 x 1 /4" 4
9 NW905-48-007 NW905-48-007 NW905-48-007 NW905-48-007 | Threaded Rod Assembly 2
10 NW905-31-339 NW905-31-339 NW905-31-339 NW905-31-339 | Alignment Plate 2
11 NW900-45-491 NW900-45-491 NW900-45-491 NW900-45-491 SwingAlign Yoke 2
12 NW934-00-149 NW934-00-149 NW934-00-149 NW934-00-149 [ Hex Nut — 3/4"-16 4
13 NW936-00-077 NW936-00-077 NW936-00-077 NW936-00-077 | Washer — 3/4" 4
14 NW934-00-136 NW934-00-136 NW934-00-136 NW934-00-136 [ Hex Nut — 1/2"-13 12
15 NW936-00-072 NW936-00-072 NW936-00-072 NW936-00-072 |Wwasher — 1/2" 12
16 NW508-57-000 NW508-57-000 NW508-57-000 NW508-57-000 | Air Spring 4
17* — — NW900-36-274 NW900-36-275 | Spacer 4

* Single spacer only used on 16.5" and 17.0" ride heights.

Also available:

Pilot Connection Kit NW481-00-394 (SRK530). Need one per axle.

Swing Align Kit NW481-00-406 (SRK542). Need one kit per roadside Frame Bracket.

Suspensions 9-9



| ERLIOUGHTON |

AIR SUSPENSIONS
Neway AR-90-1 Series

7
oL
FAN i 4B 11\ @/ ,
- /10 AR-90-1-17
19

6

21

10 AR-90-1-12
AR-90-1-14
AR-90-1-15
AR-90-1-16
Parts List Chart B
Item No. | Stoughton Number | Description Quantity
10 Air Spring Mounting Plate & Upper Shock Bracket — Left Hand 1

NW905-31-170
NW905-44-818
NW905-44-818
NW905-44-818
NW905-44-830

AR-90-1-12 — 5" Round Axle
AR-90-1-14 — 5" Round Axle
AR-90-1-15 — 5" Round Axle
AR-90-1-16 — 5" Round Axle
AR-90-1-17 — 5" Round Axle

NW900-44-162
NW900-44-162
NW900-44-448
NW900-44-448
NW900-44-162

AR-90-1-12 — 5" Round Axle
AR-90-1-14 — 5" Round Axle
AR-90-1-15 — 5" Round Axle
AR-90-1-16 — 5" Round Axle
AR-90-1-17 — 5" Round Axle

Air Spring Mounting Plate & Upper Shock Bracket — Right Hand 1
NW905-31-171 AR-90-1-12 — 5" Round Axle
NW905-44-817 AR-90-1-14 — 5" Round Axle
NW905-44-817 AR-90-1-15 — 5" Round Axle
NW905-44-817 AR-90-1-16 — 5" Round Axle
NW905-44-831 AR-90-1-17 — 5" Round Axle

11 Shock Absorber 2

Note: Numbers may change or become obsolete without notice.

9-10 Suspensions




ELJUGHTON

AIR SUSPENSIONS
Neway AR-90-1 Parts List

Item No. | Stoughton Number Description | Quantity
1 See Chart A Frame Bracket — Adjustable Left Hand (shown) 1
See Chart A Frame Bracket — Fixed Right Hand 1
2 See Chart A Angle Brace 4
3 NW900-36-177 Spacer Washer 12
4 NW905-16-500 Equalizing Beam — Left Hand (includes 4A & 4B) 1
NW905-16-501 Equalizing Beam — Right Hand (includes 4A & 4B) 1
4A NW900-08-139 Rubber Bushings (front pivot) 2
4B NW900-08-149 Rubber Bushings (axle connection) 4
5 NW905-01-289 Axle Adapter — Left Hand 1
NW905-01-290 Axle Adapter — Right Hand 1
6 NW934-00-492 Lock Nut — 3/4"-10 4
7 NW930-03-597 Cap Screw — 3/4"-10 x 3 /2" 4
8 See Chart A Air Spring Assembly 2
9 NW934-00-506 Lock Nut — 1 1/8"-7 (SmartNut® Assembly) 6
10 See Chart B Air Spring Mounting Plate & Upper Shock Bracket Assy. 1
11 See Chart B Shock Absorber 2
12 NW932-01-051 Cap Screw — 1 1/8"-7 x 8 1/2" 4
13 NW932-01-055 Cap Screw — 1 1/8"-7 x 9 /4" 2
14 NW936-00-072 Lock Washer — 1/2" 4
15 NW900-08-147 Alignment Bushings 4
16 NW930-02-893 Cap Screw — 1/2"-13 x 1" (AR90-1-12) 4
NW930-02-993 AR90-1-14 & AR-90-1-17
NW930-03-029 AR90-1-15 & AR-90-1-16
17 NW934-00-149 Hex Nut — 3/4"-16 2
18 NW936-00-077 Lock Washer — 3/4" 2
19 NW934-00-136 Hex Nut — 1/2"-13 2
20 NW905-08-004 Replacement Bushings (4 per shock absorber) 8
21 NW900-18-445 Upper Shock Bracket 2
22 NW905-19-773 Lower Shock Bracket 2
23 NW900-31-182 Gusset (AR-90-1-17 only) 2
Parts List Chart A
Item No. | Stoughton Number | Description Quantity
1 Frame Bracket — Adjustable Left Hand (shown) 1
NW905-20-219 AR-90-1-12 — 5" Round Axle
NW905-19-710 AR-90-1-14 — 5" Round Axle
NW905-19-710 AR-90-1-15 — 5" Round Axle
NW905-20-235 AR-90-1-16 — 5" Round Axle
NW905-19-712 AR-90-1-17 — 5" Round Axle
Frame Bracket — Fixed Right Hand (not shown) 1
NW905-20-220 AR-90-1-12 — 5" Round Axle
NW905-19-711 AR-90-1-14 — 5" Round Axle
NW905-19-711 AR-90-1-15 — 5" Round Axle
NW905-20-828 AR-90-1-16 — 5" Round Axle
NW905-19-713 AR-90-1-17 — 5" Round Axle
2 Angle Brace 4
NW900-23-002 AR-90-1-12 — 5" Round Axle
NW900-23-002 AR-90-1-14 — 5" Round Axle
NW900-23-002 AR-90-1-15 — 5" Round Axle
NW900-23-001 AR-90-1-16 — 5" Round Axle
NW900-23-001 AR-90-1-17 — 5" Round Axle
8 Air Spring Assembly 2
FS9463 AR-90-1-12 — 5" Round Axle — Left Hand
FS9362 AR-90-1-14 — 5" Round Axle
FS9463 AR-90-1-12 — 5" Round Axle — Right Hand
FS9304 AR-90-1-15 — 5" Round Axle
FS9304 AR-90-1-16 — 5" Round Axle
FS9362 AR-90-1-17 — 5" Round Axle

Note: Numbers may change or become obsolete without notice.

Suspensions 9-11




| ERLIOUGHTON |

AIR SUSPENSIONS
Neway RL-196 Series

¢

9,/?
15O

Parts List Chart A

Item No. | Stoughton Number | Description Quantity

1 Frame Bracket — Adjustable 2
NW905-20-846 RL-196-12
NW905-20-620 RL-196-14
NW905-21-142 RL-196-15
NW905-20-340 RL-196-16
NW905-20-340 RL-196-17

2 Angle Brace 4
NW900-23-002 RL-196-12
NW900-23-002 RL-196-14
NW900-23-002 RL-196-15
NW900-23-001 RL-196-16
NW900-23-001 RL-196-17

8 Air Spring Assembly 2
FS9294 RL-196-12
FS9293 RL-196-14
FS9295 RL-196-15
FS9295 RL-196-16
FS9291 RL-196-17

11 Shock Absorber 2
NW900-44-977 RL-196-12
NW900-44-978 RL-196-14
NW900-44-978 RL-196-15
NW900-44-979 RL-196-16
NW900-44-979 RL-196-17
16 Cap Screw 2

NW930-02-921 RL-196-12 — Cap Screw — 1/2"-13 x 2"
NW930-02-969 RL-196-14 — Cap Screw — 1/2"-13 x 4"
NW930-02-993 RL-196-15 — Cap Screw — 1/2"-13 x 5"
NW930-02-993 RL-196-16 — Cap Screw — 1/2"-13 x 5"
NW930-03-029 RL-196-17 — Cap Screw — 1/2"-13 x 6 1/2"

Note: Numbers may change or become obsolete without notice.

9-12 Suspensions



ELJUGHTON

AIR SUSPENSIONS
Neway RL-196 Parts List

Item No. | Stoughton Number Description | Quantity
1 See Chart A Frame Bracket — Adustable 2
2 See Chart A Angle Brace 4
3 NW900-36-177 Spacer Washer 12
4 NW905-16-542 Equalizing Beam — Left Hand (Includes 4A) 1

NW905-16-543 Equalizing Beam — Right Hand (Includes 4A) 1

4A NW900-08-149 Rubber Bushing 6
5 NW481-00-291 Axle Adapter — Left Hand 5" Round Axle 1
NW481-00-292 Axle Adapter — Right Hand 5" Round Axle 1

6 NW934-00-492 Lock Nut — 3/4"-10 2
7 NW930-03-597 Cap Screw — 3/4"-10 x 3 1/2" 2
8 See Chart A Air Spring Assembly 2
9 NW934-00-506 Lock Nut — 1 1/8"-7 6
10 NW905-31-204 Air Spring Mounting Plate & Upper Shock Bracket Assy. — Left Hand 1
NW905-31-205 Air Spring Mounting Plate & Upper Shock Bracket Assy. — Right Hand 1

11 See Chart A Shock Absorber 2
12 NW932-01-051 Cap Screw — 1/8"-7 x 8 1/2" 4
13 NW932-01-055 Cap Screw — 1/8"-7 x 9 1/4" 2
14 NW936-00-072 Lock Washer — /2" 4
15 NW900-08-147 Alignment Bushings 4
16 See Chart A Cap Screw 2
17 NW934-00-149 Hex Nut — 3/4"-16 2
18 NW936-00-077 Lock Washer — 3/4" 2
19 NW934-00-136 Hex Nut — 1/2"-13 2
20 NW905-08-004 Replacement Bushings (4 per shock absorber) 4
21 NW900-18-445 Upper Shock Bracket 2
22 NW900-08-182 Rubber Bushing — Lower Shock Connector 2
23 NW936-00-168 Flat Washer 1" 1
24 NW934-00-500 Lock Nut — 1"-8 2

Note: Numbers may change or become obsolete without notice.

Suspensions 9-13




| ERLIOUGHTON |

AIR SUSPENSIONS
Neway RL-196A-12, -14, -15, -16 and -17 Series

Slider Application Frame Bracket
RL-196A-14, -15

Parts List Chart A

Item No. | Stoughton Number | Description Quantity
1 Frame Bracket — “Weld Align” 2*
NW905-20-846 RL-196A-12
NW905-20-568 RL-196A-14
*NW905-20-561 RL-196A-15
*NW905-20-843 RL-196A-16, 17
1A Non-Weld (EZ-ALIGN™) Frame Bracket LH (Includes 15A) 1
*NW905-20-859 RL-196-12
NW905-20-858 RL-196-14
*NW905-20-856 RL-196-15
*NW905-20-857 RL-196-16, 17
1B** Adjustable Frame Bracket RH - “Weld Aligh” 1
NW905-20-363 RL-196-14 (Slider)
*NW905-20-338 RL-196-15 (Slider)
1B** Non-Weld (EZ-ALIGN™) Frame Bracket LH (Includes 15A) 1
NW905-20-858 RL-196-14 (Slider)
NW905-20-473 RL-196-15 (Slider)

* For Non-Weld (EZ-ALIGN™) application reduce quantity used per axle to the following: quantity 2 changes to 1, quantity 4 changes to 2.
** For 16" and 17" ride height applications, use the standard Frame Brackets listed (Adjustable and/or Non-Weld alignments).
Note: Numbers may change or become obsolete without notice.

Contact Stoughton Parts Sales or Holland USA / Neway Technical Assistance with any questions

9-14 Suspensions




ELJUGHTON

AIR SUSPENSIONS
Neway RL-196A-12, -14, -15, -16 and -17 Parts List

Ride
Item No. | Stoughton Number Description Quantity | Height
1 See Chart A Adjustable Frame Bracket 2
1A See Chart A Non-Weld (EZ-ALIGN™) Frame Bracket LH (Includes 15A) 1
1B See Chart A Adjustable Frame Bracket RH 1
1B See Chart A Non-Weld (EZ-ALIGN™) Frame Bracket LH (Includes 15A) 1
2 NW900-25-257 Angle Brace 4 12
NW900-23-002 Angle Brace 4 14, 15
2 NW900-23-001 Angle Brace 4 16, 17
3 NW900-36-177 Spacer Washer 12 All
4 NW905-16-542 Equalizing Beam LH (includes key #4A) 1 All
4 NW905-16-543 Equalizing Beam RH (includes key #4A) 1 All
4A NW900-08-149 Rubber Bushing 6 All
5 NW905-01-261 Axle Adapter LH (inside) 1 All
5 NW905-01-262 Axle Adapter RH (inside) 1 All
5A NW900-01-215 Axle Adapter LH (outside) 1 All
5A NW900-01-216 Axle Adapter RH (outside) 1 All
6 NW934-00-492 Lock Nut — 3/4"-10 2 All
7 NW930-03-609 Cap Screw — 3/4"-10 x 4" Gr5 (lower shock bracket) 2 All
7A NW930-03-597 Cap Screw — 3/4"-10 x 3 /2" Gr5 (upper shock bracket) 2 All
8 NW905-57-173 Air Spring Assembly 2 12
8 FS9293 Air Spring Assembly 2 14
8 FS9295 Air Spring Assembly 2 15, 16
8 NW905-57-139 Air Spring Assembly 2 17
9 NW934-00-506 Lock Nut — 1 1/g"-7 6 All
10 NW900-33-785 Air Spring Mounting Plate 2 All
11 NW900-44-162 Shock Absorber 2 12
11 NW900-45-040 Shock Absorber 2 14, 15
11 NW900-44-794 Shock Absorber 2 16, 17
12 NW932-01-051 Cap Screw — 1 1/8"-7 x 8 1/2" Gr8 4
13 NW932-01-055 Cap Screw — 1 1/8"-7 x 9 /4" Gr8 2% All
13A NW905-08-009 Cap Screw — 1 1/8"-7 x 9 1/4" (non-weld application) 1 All
14 NW936-00-072 Lock Washer — 1/2" 4* All
15 NW900-08-147 Alignment Bushing 4* All
15A NW900-08-185 Alignment Bushing (non-weld application) (not available) 2 All
15B NW900-08-196 Alignment Bushing (non-weld application) 1 All
16 NW934-00-367 Square Nut — 3/4"-10 2 All
17 NW934-00-149 Hex Nut — 3/4"-16 2 All
18 NW936-00-077 Lock Washer — 3/4" 4 All
19 NW934-00-136 Hex Nut — 1/2"-13 4 All
20 NW905-08-004 Replacement Shock Bushing 8 All
21 NW900-18-445 Upper Shock Bracket 2 All
Service Repair Kits
NW481-00-206 SRK-149 — Axle Connection (5" round, 20" wheel) 1 All
NW481-00-264 SRK-203 - Pivot Connection, Adjustable 1 All
NW481-00-295 SRK-233 — Pivot Connection, Non-Weld 1 All

* For Non-Weld (EZ-ALIGN™) application reduce quantity used per axle to the following: quantity 2 changes to 1, quantity 4 changes to 2.
Note: Numbers may change or become obsolete without notice.

Suspensions 9-15



| ERLIOUGHTON |

AIR SUSPENSIONS
Reyco 86AR / RS1015 Air Ride

27,28 %9,30

..........................................................................

33,34,35

LOCKPINS & COMPRESSION SPRINGS HANGERS
Stoughton Number Stoughton Numberl Size | Remarks
] . Compression RT22662-01 8 1/2" [ 1997 - Newer
Rail Mfg. Lockpin Spring RT1605-00 712" | Now Obsolete &
Binkely | RT19753-01* RT19638-01 Unavailable
Hutch RT19630-01** RT19638-01

* After 02-00, use RT20740-02 PULL HANDLE
** After 02-00, use RT20740-01

Stoughton Number

AFTERMARKET
PNEUMATIC PIN RT21225-48
SLIDER CLIPS PULLER “KIT”
Stoughton Number Stoughton Number
RT19766-01 RT703334-01 Note: Reyco no longer offers slider rails.
RT18734-01
HCV LINKAGE
Rear View
RT19260-01 Slider Pads
RT0972901
T.A. BUSHING, =Y
S1-41-102w I RT19772-01
jE gy i Track Rod
Hanger
|l
— < 12,
14 13,
15 o |_ —\[&
z 32
2 v=‘([_‘='ﬂ1 [ j\3
22 25 31

9-16 Suspensions



ELJUGHTON

AIR SUSPENSIONS
Reyco 86AR / RS1015 Air Ride Parts List

Item No. | Stoughton Number Description |Quantity (Tandem)
2 RT19913-01 Left Beam 2
3 RT19914-01 Right Beam 2
4 RT0075-20 Rigid Torque Arm 2
5 RT1035-20 Adjustable Torque Arm 2
6 See Chart A Axle Seat 4
7 RT23334-01 Top Plate 4
8 See Chart A Bottom Plate (5" Round Axle) 4
9 See Chart A U-Bolt (5" Round Axle) 8

10 RT14344-01 Locknut — 3/4" (19.0 mm) 16
11 RTT5496 Washer — 3/4" (19.0 mm) 16
12 RT0001-08 Torque Arm Bolt — 7/8" (22.2 mm) 12
13 RT14345-01 Locknut — 7/8" (22.2 mm) 12
14 RT20018-01 Air Spring — Same as FS7555 4
15 RT21491-01 Track Rod Bracket 4
16 RT19788-02 Air Spring Support — 72" Axle Spacing, 42" Frame Width 2

RT19789-02 Air Spring Support — 72" Axle Spacing, 48" Frame Width 2
18 RT20012-01 Track Rod (rigid) — 72" Axle Spacing, 42" Frame Width 2

RT10910-01 Track Rod (rigid) — 72" Axle Spacing, 48" Frame Width 2
19 RT17353-01 Bolt — 1/2" (12.7 mm) — Grade 8 12
20 RT0002-05 Locknut — /2" (12.7 mm) 12
21 RT0003-07 Washer — 1/2" (12.7 mm) 12
22 GF85006 Shock Absorbers — Same as GF 85006 4
23 RT0821001 Shock Absorber Bolt 8
24 RT14344-01 Shock Absorber Nut 8
25 RTT5496 Washer — 3/4" (19.0 mm) 8
26 RT20029-01 Nut — 3/8" (9.5 mm) 8
27 RT12920-01 Nut — 1/2" (12.7 mm) 4
28 RTT1705 Lockwasher — 1/2" (12.7 mm) 4
29 RT08211-01 Nut — 3/4" (19.0mm) 4
30 RTT3164 Lockwasher — 3/4" (19.0 mm) 4
31 RTT1859 Lockwasher — 3/8" (9.5 mm) 8
32 RT1979001 Lower Air Spring Plate 4
33 RT18842-01 Bolt — 7/8"-14 x 3" (22.2 mm-14 x 76.2 mm) 4
34 RT14345-01 Locknut — 7/8" (22.2 mm) 4
35 RTT7292 Washer — 7/8" (22.2 mm) 4
36 RT23329-01 1/4" (6.4 mm) Height Control Valve 1

RT23329-02 3/g" (9.5 mm) Height Control Valve 1
37 RT19354-159 Height Control Valve Link 1
41 Call Self Tapping Screw — /4" x 2 1/2" (12.7mm x 63.5mm) 2

RT12915-03 Pressure Protection Valve 1

Call Filter 1

Chart A - 86 AR Axle Seat - 5" Round Axle

Mounting Height | (6) Axle Seat | (8 Bottom Plate | (9) U-Bolt [u-Boit Length
14" 0636-01 0538-00 19780110 11"
14 1/7" 0636-015 0538-00 19780115 11 1/2"
15" 0636-02 0538-00 19780120 12"
15 1/2" 0636-025 0538-00 19780125 12 1/2"
16" 0636-03 0538-00 19780130 13"
16 1/2" 0636-035 0538-00 19780135 13 1/2"
17" 0636-04 0538-00 19780140 14"

0836 (series) obsoleted, superseded by 0636 (series)

Suspensions 9-17



| ERLIOUGHTON |

AIR SUSPENSIONS

Reyco 86AR-RS1035 Anti Dock Walk

27.28 \ 29,30 44 35
\ \

n

o
O

©
HANGER, FRONT TO BACK

et l_]l{ }Jl_] =
T f”él?"?ﬂf’f’--‘ 0)
19, 20, 21 GO0 A
16 - -
33,34,35
19, 20, 21

17 RT19260-01 Slider Pads

RT19772-01
Track Rod
Hanger

Stoughton Numberl “A” |Description
RT22662-01 | 81/2" | New Style

PULL HANDLE

Stoughton Number
RT21225-48

SLIDER CLIPS

Stoughton Number
RT19766-01

LOCKPINS & COMPRESSION SPRINGS

Stoughton Number

Compression
Rail Mfg. Lockpin Spring
Binkely | RT19753-01* RT19638-01
Hutch RT19630-01** RT19638-01

* After 02-00, use RT20740-02
** After 02-00, use RT20740-01

23, 24,25 ﬂ 18

RT703940-01
DRAWBAR SPRING ASSY,
15.25in

9-18 Suspensions



ELJUGHTON

AIR SUSPENSIONS
Reyco 86AR-RS1035 Anti Dock Walk Parts List

Item No. | Stoughton Number Description |Quantity (Tandem)

1 RT21580-42 Slider/Hanger Assembly — 49" Axle Spacing, 42" Frame Width 1
RT21580-48 Slider/Hanger Assembly — 49" Axle Spacing, 48" Frame Width 1

2 RT19913-01 Left Beam 2
3 RT19914-01 Right Beam 2
4 RT0075-20 Rigid Torque Arm 2
5 RT1035-20 Adjustable Torque Arm 2
6 See Chart A Axle Seat (5" Round Axle) 4
7 RT23334-01 Top Plate 4
8 See Chart A Bottom Plate (5" Round Axle) 4
9 See Chart A U-Bolt (5" Round Axle) 8
10 RT14344-01 Locknut — 3/4" (19.0 mm) 16
11 RTT5496 Washer — 3/4" (19.0 mm) 16
12 RT0001-08 Bolt, Torque Arm — 7/8" (22.2 mm) 12
13 RT14345-01 Locknut — 7/g" (22.2 mm) 12
14 RT20018-01 Air Spring — Same as FS 7555 4
15 RT21491-01 Track Rod Bracket 4
16 RT19788-02 Air Spring Support — 49" Axle Spacing, 42" Frame Width 2
RT19789-02 Air Spring Support — 49" Axle Spacing, 48" Frame Width 2

RT19788-02 Air Spring Support — 72" Axle Spacing, 42" Frame Width 2

RT19789-02 Air Spring Support — 72" Axle Spacing, 48" Frame Width 2

18 RT20012-01 Track Rod — 49" or 72" Axle Spacing, 42" Frame Width 2
RT10910-01 Track Rod — 49" or 72" Axle Spacing, 48" Frame Width 2

19 RT17353-01 Bolt — 1/2" (12.7 mm) — Grade 8 12
20 RT0002-05 Locknut — 1/2" (12.7 mm) 12
21 RT0003-07 Washer — 1/2" (12.7 mm) 12
22 GF85006 Shock Absorbers 4
23 RT0821001 Shock Absorber Bolt 8
24 RT14344-01 Shock Absorber Nut 8
25 RTT5496 Washer — 3/4" (19.0 mm) 8
26 RT20029-01 Nut — 3/g8" (9.5 mm) 8
27 RT12920-01 Nut — 1/2" (12.7 mm) 4
28 RTT1705 Lockwasher — 1/2" (12.7 mm) 4
29 RT08211-01 Nut — 3/4" (19.0 mm) 4
30 RTT3164 Lockwasher — 3/4" (19.0 mm) 4
31 RTT1859 Lockwasher — 3/8" (9.5 mm) 8
33 RT18842-01 Bolt — 7/8" (22.2 mm) -14 x 3" (76.2 mm) 4
34 RT14345-01 Locknut — 7/g" (22.2 mm) 4
35 RTT7292 Washer — 7/8" (22.2 mm) 8
36A RT23329-01 1/4" Height Control Valve & Linkage 1
36B RT20108-02 3/g" Height Control Valve & Linkage 1
41 RT20161-01 Self Tapping Screw — 1/4" (12.7 mm) x 2 1/2" (63.5 mm) 2

Chart A - 86 AR Axle Seat - 5" Round Axle

Mounting Height | (6) Axle Seat | (8 Bottom Plate | (9) U-Bolt U-Bolt Length
14" 0636-01 0538-00 19780110 11"
14 1/2" 0636-015 0538-00 19780115 11 12"
15" 0636-02 0538-00 19780120 12"
15 1/2" 0636-025 0538-00 19780125 12 1/2"
16" 0636-03 0538-00 19780130 13"
16 1/2" 0636-035 0538-00 19780135 13 12"
17" 0636-04 0538-00 19780140 14"

0836 (series) obsoleted. Superseded by 0636 (series)

Suspensions 9-19



| ERIOUGHTON |

AIR SUSPENSIONS
Hendrickson / Turner Model 190

Note: For a K-Frame Slider, use Air Bag HTC-22045 or SLIDER CLIPS
call Hendrickson customer support.

Stoughton Number
HTS-14108

9-20 Suspensions



ELJUGHTON

AIR SUSPENSIONS
Hendrickson / Turner Model 190 Parts List

Item No. | Stoughton Number Description | Quantity
1 HTS-20001 Shock Absorber 2
2 HTS-20031/2 Shock Bolt Kit 1
3 HTS-20032 U-Bolt Kit 1
4 HTS-20033/2 Air Spring Bolt Kit 1
5 HTS-3646 Pivot Bolt Kit 2
6 HTS-11613 Bushing Wear Pad 4
7 HTS-20700 Alignment Collar 4
8 HTS-20701 Axle Spacer 4
9 HTS-20010 Air Spring 2

10 HTS-20000-1 Beam & Bushing — Left Hand 1
11 HTS-20000-2 Beam & Bushing — Right Hand 1
12 See Chart B Frame Bracket Assembly — Left Hand 1
13 See Chart B Frame Bracket Assembly — Right Hand 1
14 See Chart A Mount, Air Sping/Shock — Left Hand 1
15 See Chart A Mount, Air Sping/Shock — Right Hand 1
16 HTA-1631-19 Frame Bracket Channel 1
17 HTS-6914 Tri-functional Bushing Kit 2
18 HTC-20016-1 Air Spring Spacer — Model 15-002 2
HTC-20016-2 Air Spring Spacer — Model 16-002 2
HTC-20016-3 Air Spring Spacer — Model 17-002 2
19 HTC-20069 Lower Shock Clevis 2
Parts List Chart A
Item No. | Stoughton Numberl Description Item No. | Stoughton Number Description
14 Mtg. Air Spring/Shock — Left Hand 15 Mtg. Air Spring/Shock — Right Hand
HTC20011-1 Model 14-003 Assembly HTC20011-2 Model 14-003 Assembly
HTS20023 Upper Shock Bracket HTC20023 Upper Shock Bracket
HTB20035 Air Spring Plate HTC20035 Air Spring Plate
HTC20012-1 Model 15-003 Assembly HTC20012-2 Model 15-003 Assembly
HTS20023 Upper Shock Bracket HTC20023 Upper Shock Bracket
HTC20016-1 Air Spring Plate HTC20016-1 Air Spring Plate
HTC20013-1 Model 16-003 Assembly HTC20013-2 Model 16-003 Assembly
HTS20023 Upper Shock Bracket HTC20023 Upper Shock Bracket
HTC20016-2 Air Spring Plate HTC20016-2 Air Spring Plate
HTC20014-1 Model 17-003 Assembly HTC20014-2 Model 17-003 Assembly
HTS20023 Upper Shock Bracket HTC20023 Upper Shock Bracket
HTC20016-3 Air Spring Plate HTC20016-3 Air Spring Plate
Parts List Chart B
Item No. | Stoughton Number | Description Item No. | Stoughton Number Description
12 Frame Bracket — Left Hand 13 Frame Bracket — Right Hand
HTC-15027-1 Model 14-001 HTC-15027-2 Model 14-001
Model 14-002 Model 14-002
Model 15-001 Model 15-001
Model 15-002 Model 15-002
HTC-15027-1 Model 14-003 HTC15027-2 Model 14-003
Model 15-003 Model 15-003
HTC-15028-1 Model 16-001 HTC15028-2 Model 16-001
Model 16-002 Model 16-002
Model 17-001 Model 17-001
Model 17-002 Model 17-002
HTC-15028-1 Model 16-003 HTC15028-2 Model 16-003
Model 17-003 Model 17-003

Suspensions 9-21




SAIJUGHTON |

AIR SUSPENSIONS
Hendrickson / Turner Model 230

HTVS-227

HEIGHT CONTROL
VALVE, UNIVERSAL
13, 14

18
% 2
‘
II
(Sliders Only)

Item No. | Stoughton Number Description Quantity
1 HTA1631-19 Frame Bracket Channel 1
2 HTS20002 Shock Absorber 2
3 HTS20031/2 Shock Bolt Kit 1
4 HTA20032 U-Bolt Kit 1
5 HTS20033/2 Air Spring Bolt Kit 1
6 HTS3646 Pivot Bolt Kit 2
7 HTS11613 Bushing Wear Pad 4
8 HTB20701 Axle Spacer 4
9 HTS2770 Alignment Collar 4

10 See Chart B Frame Bracket Assembly — Left Hand 1
11 See Chart B Frame Bracket Assembly — Right Hand 1
12 HTS20010 Air Spring 2
13 See Chart A Mount, Air Sping/Shock — Left Hand 1
14 See Chart A Mount, Air Sping/Shock — Right Hand 1
15 HTS20000-1 Beam & Bushing — Left Hand 1
16 HTS20000-2 Beam & Bushing — Right Hand 1
17 HTS6914 Tri-functional Bushing Kit 2
18 HTC20016-2 Air Spring Spacer — Model 16-004 2
19 HTC20069 Lower Shock Clevis 2

9-22 Suspensions



ELJUGHTON

Parts List Chart A

AIR SUSPENSIONS
Hendrickson / Turner Model 230 Parts List

Stoughton

Stoughton

Item No. Number Description Item No. Number Description
13 Mtg. Air Spring/Shock — Left Hand 14 Mtg. Air Spring/Shock — Right Hand
HTC20011-1 Models 14-001 & 15-003 Assy HTC20011-2 Models 14-001 & 15-003 Assy
HTS20023 Upper Shock Bracket HTS20023 Upper Shock Bracket
HTB20035 Air Spring Plate HTB20035 Air Spring Plate
HTC20015-1 Models 14-002 & 15-004 Assy HTC20015-2 Models 14-002 & 15-004 Assy
HTS20023 Upper Shock Bracket HTS20023 Upper Shock Bracket
HTC20037 Air Spring Plate HTC20037 Air Spring Plate
HTC20021-1 Models 15-001 & 15-005 Assy HTC20021-2 Models 15-001 & 15-005 Assy
HTS20023 Upper Shock Bracket HTS20023 Upper Shock Bracket
HTC20016-1 Air Spring Plate HTC20016-1 Air Spring Plate
HTC20040-1 Model 15-002 Assembly HTC20040-2 Model 15-002 Assembly
HTS20023 Upper Shock Bracket HTS20023 Upper Shock Bracket
HTC20043-1 Air Spring Plate HTC20043-1 Air Spring Plate
HTC20013-1 Models 16-001, 17-003 & 17-005 Assy HTC20013-2 Models 16-001, 17-003 & 17-005 Assy
HTC20023 Upper Shock Bracket HTS20023 Upper Shock Bracket
HTC20016-2 Air Spring Plate HTC20016-2 Air Spring Plate
HTC20041-1 Models 16-002, 17-004 & 17-006 Assy HTC20041-2 Models 16-002, 17-004 & 17-006 Assy
HTC20023 Upper Shock Bracket HTS20023 Upper Shock Bracket
HTC20043-2 Air Spring Plate HTC20043-2 Air Spring Plate
HTC20014-1 Model 17-001 Assembly HTC20014-2 Model 17-001 Assembly
HTC20023 Upper Shock Bracket HTS20023 Upper Shock Bracket
HTC20016-3 Air Spring Plate HTC20016-3 Air Spring Plate
HTC20042-1 Model 17-002 Assembly HTC20042-2 Model 17-002 Assembly
HTC20023 Upper Shock Bracket HTS20023 Upper Shock Bracket
HTC20043-2 Air Spring Plate HTC20043-2 Air Spring Plate
Parts List Chart B
Item No. | Stoughton Numberl Description Item No. | Stoughton Number Description
10 Frame Bracket — Left Hand 1 Frame Bracket — Right Hand
HTC20005-1 Model 14-001 HTC20005-2 Model 14-001
Model 15-001 Model 15-001
Model 15-003 Model 15-003
Model 15-005 Model 15-005
HTC20007-1 Model 14-002 HTC20007-2 Model 14-002
Model 15-002 Model 15-002
Model 15-004 Model 15-004
HTC20047-1 Model 14-003 HTC20047-2 Model 14-003
Model 14-004 Model 14-004
HTC20006-1 Model 16-001 HTC20006-2 Model 16-001
Model 17-001 Model 17-001
Model 17-003 Model 17-003
Model 17-005 Model 17-005
HTC20008-1 Model 16-002 HTC20008-2 Model 16-002
Model 17-002 Model 17-002
Model 17-004 Model 17-004
HTC20048-1 Model 16-003 HTC20048-2 Model 16-003
Model 16-004 Model 16-004
Model 17-006 Model 17-006

Suspensions 9-23



SAIJUGHTON |
AIR SPRINGS

Crossover Chart From Conti-Tech to Industry Common Numbers

Conti-Tech Number | Industry Common Number Conti-Tech Number | Industry Common Number
CON7555 W01-358-7555 CON9921 W01-358-9921
CONB8050 W01-358-8050 CON9923 W01-358-9923
CONB8204 W01-358-8204 CON9270 HTS-20010
CON8709 HTS-21800 CON9580 HTS-20127
CON8709 W01-358-8709 CON8709 HTS-21800
CON8713 HTS-22948 CON8755 HTS-22045
CON8729 W01-358-8729 CON8713 HTS-22948
CON8755 HTS-22045 CON9807 NW508-57-000
CON8755 W01-358-8755 CON7555 W01-358-7555
CONB8944 W01-358-8944 CONB8050 W01-358-8050
CON9039 W01-358-9039 CONB8204 W01-358-8204
CON9082 W01-358-9082 CON8709 W01-358-8709
CON9101 W01-358-9101 CON8729 W01-358-8729
CON9243 W01-358-9243 CON8755 W01-358-8755
CON9265 W01-358-9265 CONB8944 W01-358-8944
CON9270 HTS-20010 CON9039 W01-358-9039
CON9270 W01-358-9270 CON9082 W01-358-9082
CON9293 W01-358-9293 CON9101 W01-358-9101
CON9295 W01-358-9295 CON9243 W01-358-9243
CON9307 W01-358-9307 CON9265 W01-358-9265
CON9321 W01-358-9321 CON9270 W01-358-9270
CON9362 W01-358-9362 CON9293 W01-358-9293
CON9365 W01-358-9365 CON9295 W01-358-9295
CON9366 W01-358-9366 CON9307 W01-358-9307
CON9394 W01-358-9394 CON9321 W01-358-9321
CON9484 W01-358-9484 CON9362 W01-358-9362
CON9580 HTS-20127 CON9365 W01-358-9365
CON9640 W01-358-9640 CON9366 W01-358-9366
CON9780 W01-358-9780 CON9394 W01-358-9394
CON9807 NW508-57-000 CON9484 W01-358-9484

CON9640 W01-358-9640
CON9780 W01-358-9780
CON9921 W01-358-9921
CON9923 W01-358-9923

9-24 Suspensions



ELJUGHTON

AIR SPRINGS

Crossover Chart

Hendrickson / Turner
Firestone Number Neway Number Goodyear Number Number
FS5505 905-57-103 * *
FS6803 * * HTS-6412
FS6890 905-57-228 * *
FS6902 * 2B9-201 *
FS6905 * 2B9-206 S-3518 / S-5270
FS7135 905-57-001 2B14-360 *
FS7136 * 2B14-356 S-1080
FS7140 * 2B14-359 S-3184
FS7400 905-57-016 2B12-309 S-1013
FS7403 * 2B12-307 S-1159 / S-2883
FS7405 * 2B12-313 *
FS7410 * 2B12-406 *
FS7424 905-57-014 2B12-300 *
FS7798 * 3B14-356 *
FS8050 * 1R14-039 S-4771
FS8204 905-57-223 * *
FS8708 * * S-21966
FS8709 * * S-20900
FS8746 905-57-235 * *
FS8755 * * S-22045
FS8803 905-57-94 * *
FS8944 * * S$-20217
FS8949 905-57-150 * *
FS9039 905-57-023 * S-2064 / S-11650
FS9069 * 1R12-069 *
FS9082 905-57-027 1R12-093 S$-2066 / B-11651
FS9083 * 1R12-066 S-1561
FS9098 * 1R12-014 *
FS9101 905-57-009 * *
FS9105 * * S-1245
FS9121 905-57-078 * *
FS9122 905-57-077 1R13-038 S-3467 / S-3830
FS9177 905-57-003 1R14-028 S-2065
FS9192 905-57-086 1R12-167 S-6195
FS9213 * 1R12-090 *
FS9264 * * S$-13122
FS9265 * * S-20124
FS9270 * * S-20010
FS9291 905-57-122, -139 * *
FS9293 905-57-120 * *
FS9293 905-57-120 * *
FS9294 905-57-127 * *
FS9295 905-57-121 * *
FS9304 905-57-124 * *
FS9362 905-57-113 * *
FS9365 905-57-159 * *
FS9366 905-57-225 * *
FS9422 * 1R11-028 *
FS9463 905-57-130, -131 * *
FS9626 * * S-23720
FS9921 905-57-117 * *
FS9923 905-57-118 * *

* Crossover Unknown

Suspensions

9-25



 EAIDUGHTON |

SPRINGS
Stoughton

\/‘—r
x

ONE LEAF ARCH

Stoughton Number | “A” | Remarks
HSH363-00 5.94" TRA 021
HSH360-00 8.06" TRA 023
\ / ) A § % “A”
THREE LEAF ARCH FOUR LEAF ARCH
Stoughton Number | “A” | Remarks Stoughton Number | “A”

HSH354-00 8.15" TRA 2726 HSTRA-699 | 8.13"
HSH355-00 6.59" TRA 2727
HSH356-00 5.96" TRA 2728
HSH365-00 8.09" TRA 2740 )
HSH365-01 5.97" TRA 2741 Note: Binkley /4" Square Top
HSTRA-693 [ 6.625" FRUEHAUF UCD0511-1 U-Bolts available. Call
HSTRA-697 4.13" FRUEHAUF UAC007981-001 with your needs.
HSTRA-1492 | 6.5625" TRA 3-A3-62

H35-00 H34-04

U-BOLT “KIT” U-BOLT
Stoughton Number | “A” | “B” | “C” Stoughton Number | “A” | «B”
UB311 11 | 3w | e H7040-11 [ 12vs | 3
UB312 12 | 3ue" | 7
UB313 13" | 3ue" | 7
UB314 14" | 3ue" | 7
UB315 15" | 3ue" | 7
UB514 14" | 518" | 7"

9-26 Suspensions



| ERIOUGHTON

BODY RAILS AND STOP BAR ASSEMBLIES
Hutch H-8200 / H8800

@@@@

\Sl/i“

BODY RAILS FOR HUTCH H-8800,

BODY RAILS FOR HUTCH H-8200 SLIDER H2001 / 2011 SLIDERS
Stoughton Number | Rail Length Stoughton Number Rail Length
H18150-19 | 240" 04-50517-228-00 228"

H12713-15 228"

H12713-31 232"

BKSL0854-11 H12713-39 184"
i H12713-14 216"

SLIDER RAIL, 19ft 8i H12713-40 36"

Note: Reyco no longer offers
slider rails

Hendrickson no longer

offers slide rails Note: Binkley 6" OC / Hutch 4" OC

TTMA 4" OC
For TTMA Rails use 04 BINKLEY SLIDER RAIL Hutch 1-5/8" Holes
50563 228 00 (228") Binkley and TTMA 1 /2" Holes
1-1/2IN HOLES

Stoughton Numberl Rail Length
BKSL0853-40 240" - Trailer
BKSL0A1095 178.5" - Chassis

Note: For use with TTMA Slider Rails,

; - =
Hgb(v:r;g%?%?o? (48" frame width) m _______ D::
BINKLEY QUIK-RELEASE
Type Stoughton Number | Frame Width
For Van BKSLO724-42 42"
Slides BKSLO724-48 48"
O B S 0 L E T For F_Iatbed BKSLO724-32 32"
MANUAL STOP BAR ASSEMBLIES Slides BKSLO724-38 38"

FOR HUTCH SLIDER H-8200
Stoughton Number | Frame Width

H11485-11 38" Anchor Plate

H11485-12 40" Extension Arm
H11485-14 42" =
H11485-15 48"

H11485-17 47

FOR HUTCH SLIDER H-8800 ;

MANUAL STOP BAR ASSEMBLIES
ANCHOR PLATE / EXTENSION ARM

Stoughton Number Frame Width

H11642-05 42" Stoughton Number Description
H11642-10 48" 01-04255-002-00 | Extension Arm
H11642-12 44" 01-14989-000-00 | Anchor Plate
. 01-16197-000-00 | 1 Piece A bl
MANUAL STOPBAR 49.63in FOR CB400 - Ty
BKSL0502-48 (TTMA RAlLS) Call with VIN (Serial Number) for correct application

Suspensions 9-27



| ERIOUGHTON |
SPRING SUSPENSIONS

Hutch H-7700 (Obsolete — Available as service parts only)

Bolt Kit

EQUALIZER BOLT KIT
“LONG SAC KIT”

Stoughton Number
H10287-01

9-28 Suspensions



ELJUGHTON

SPRING SUSPENSIONS
Hutch H-7700 Parts List

Quantity
Item No. | Stoughton Number Description Single | Tandem | Multi-axle
1 See Chart A Front Spring Hanger 2 2 0
2 See Chart A Center Equalizer Hanger 0 2 2
3 See Chart A Rear Spring Hanger 2 2 0
4 H719-02 Torque Arm Bolt — Hex Bolt — 1-14UNSx5 4 8 4
5 H16398-04 Adj. Torque Arm with Bushing — 19 /4" Long 1 2 1
6 H10562-00 Flange Locknut - 14UNS 4 8 4
7 H7040-11 U-Bolt 2 /4" x 12 1/4" 4 8 4
8 H16868-01 Top Plate 2 4 2
9 H7052-02 Delrin Liner 2 4 2
10 Call for No. Spring Assembly - Standard 3 Leaf 2 4 2
11 See Chart B Spring Seat - 5" Round 2 4 2
12 H710-00 Bottom Plate - 5" Round 2 4 2
13 H35-00 Washer — P1, 5/16" ID x 1 3/4" OD 8 16 8
14 H34-04 Hex Nut — 7/8"-14UNF 8 16 8
15 H7016-01 Step Bolt — 5/8"-18UNF x .750 x 6 0 4 4
16 H750-03 Equalizer with Rubber Bushing 0 2 2
17 H37-03 Hex Locknut — 5/8"-18UNF 2 10 8
18 H756-00 Sleeve Spacer — 3/4" OD x 18 Ga x 3 1/4" 2 6 4
19 H759-00 Hex Bolt — 5/8"-18UNF x 4 1/2" 2 6 4
20 H729-00 Double Washer — Lock Tab, 5/8" 0 2 2
21 H715-00 Non-Adj. Torque Arm with Bushing — 19 1/4" Long 1 2 1
H722-00 Torgue Arm Bushings (not shown)
Parts List Chart A
Quantity
Item No. | Stoughton Number Description Single Tandem Multi-axle
1 Front Hanger 2 2 0
H7701-01 Straddle Mount
H20728-01 Under Mount
H20729-01 Side Mount — Left
H20730-01 Side Mount — Right
H7701-05 Flange Mount - Weld-on — Left
H7701-06 Flange Mount - Weld-on — Right
H7701-07 Flange Mount - Bolt-on — Left
H7701-08 Flange Mount - Bolt-on — Right
2 Equalizer Hanger 0 2 2
H7702-01 Straddle Mount
H7702-02 Under Mount
H7702-03 Side Mount
H7702-04 Flange Mount — Weld-on
H7702-05 Flange Mount — Bolt-on
3 Rear Hanger 2 2 0
H7703-01 Straddle Mount
H20732-01 Under Mount
H20733-01 Side Mount — Left
H20734-01 Side Mount — Right
H7703-05 Flange Mount — Weld-on — Left
H7703-06 Flange Mount — Weld-on — Right
H7703-07 Flange Mount — Bolt-on — Left
H7703-08 Flange Mount — Bolt-on — Right
Parts List Chart B
SeatHeight | 32" | 11s [ 13 218" 23/s" 3 1/g" 3 34" 4.1/q" 434"
5" Round H19360-01 H19360-02 | H19360-03 | H19360-04 | H19360-05 | H19360-06 | H19360-07 | H19360-08 | H19360-09
5" x 5" Square | H19365-01 H19365-02 | H19365-03 | H19365-04 | H19365-05 | H19365-06 | H19365-07 | H19365-08 | H19365-09
4" x 6" Rect. H19364-01 H19364-02 | H19364-03 | H19364-04 | H19364-05 | H19364-06 | H19364-07 | H19364-08 | H19364-09

Suspensions 9-29



EA{JUGHTON

SPRING SUSPENSIONS
Hutch H-9700

Note: Shown overslung
with 3/4 seat

26 Bolt Kit
EQUALIZER BOLT SUSPENSION KITS*
KIT
Stoughton Number | Description
St hton Numb
oughton Rumber H9700-MAC Multi-Axle Conversion
H16353-01 H9700-SU Single Axle — Undermount
H9700-TS Tandem Axle — Stradlemount
H9700-TU Tandem Axle — Undermount

* Less springs, with 3/4" seats + clamp group
Note: Springs not included in kits

Parts List Chart B

Seat Height | 3/4" | 11/a" | 13/4" 214" 234" 31/s" 334" 414" 43/4"
5" Round H19360-01 H19360-02 | H19360-03 | H19360-04 | H19360-05 | H19360-06 | H19360-07 | H19360-08 | H19360-09
H19365-09

H19365-01 | H19365-02 | H19365-03 | H19365-04 | H19365-05 | H19365-06 | H19365-07 | H19365-08

5" x 5" Square
H19364-07 | H19364-08 | H19364-09

4" x 6" Rect. | H19364-01 | H19364-02 | H19364-03 | H19364-04 | H19364-05 | H19364-06

9-30 Suspensions




ELJUGHTON

SPRING SUSPENSIONS

Hutch H-9700 Parts List

Quantity
Item No. | Stoughton Number Description Single | Tandem
1 See Chart A Front Spring Hanger 2 2
2 See Chart A Center Equalizer Hanger 0 2
3 See Chart A Rear Spring Hanger 2 2
4 H719-02 Torque Arm Bolt — Hex Bolt — 1 - 14UNSx5 4 8*
5 H16398-04 Radius Rod with Bushing — 19 /4" Long 1 2%
6 H10562-00 Flange Locknut — 14UNS 4 8*
7 H7040-11 U-Bolt — 2 /4" x 12 1/4" — Standard 3/8" 4 8*
8 H16868-01 Top Plate 2 4*
9 H7052-02 Delrin Liner 2 4*
10 Call for No. Spring Assembly - Standard 3 Leaf 2 4
11 See Chart B Spring Seat — 5" Round 2 4*
12 H710-00 Bottom Plate — 5" Round 2 4*
13 H35-00 Washer — P1, 5/16" ID x 1 3/4" OD 8 16*
14 H34-04 Hex Nut — 7/8"-14UNF 8 16*
15 H715-00 Non-Adj. Radius Rod with Rubber Bushing — 19 /4" Long 1 2*
19 H7717-01 Washer Bushing 2 2
24 H37-03 Hex Locknut — 5/8"-18UNF 2 2%
25 H756-00 Sleeve Spacer —3/4" OD x 18 Ga x 3 1/2" 2 2*
26 H759-00 Hex Bolt —5/8"-18UNF x 4 /2" 2 2%
27 H11154-00 Hex Locknut — 1 1/8"-7UNC, GR 5 1 1
28 H837-00 Washer — 1/8" x 1 1/4" OD x 2 /4" ID 2 2
29 H16158-01 Fabricated Rocker Assy. with Rubber Bushing
17784-01 Cast Rocker Assy. with Rubber Bushing (not shown)
30 H18723-01 Rubber Rocker Bushing 1 1
31 H16150-01 Hex Cap Screw — 1 1/8"-7 x 6 7/8", GR 5 1 1
H722-00 Torque Arm Bushings (not shown)
* Included in Clamp Group
Parts List Chart A
Stoughton Number Quantity
Item No. Fabricated | Cast Description Single Tandem
1 Front Hanger 2 2
H7701-01 Straddle Mount
H702-01 Straddle Mount
H7701-02 Under Mount
H16481-01 Under Mount — I-Beam
H7701-03 Side Mount — Left
H7701-04 Side Mount — Right
H7701-05 Flange Mount - Weld-on — Left
H7701-06 Flange Mount - Weld-on — Right
H7701-07 Flange Mount - Bolt-on — Left
H7701-08 Flange Mount - Bolt-on — Right
2 Rocker & Hanger Assembly 0 2
H16319-01 H16319-51 Straddle Mount
H16319-02 H16319-52 Under Mount & Under Mount - I-Beam
H16319-04 H16319-52 Side Mount
H16319-08 H16319-58 Flange Mount — Weld-on
H16319-07 H16319-57 Flange Mount — Bolt-on
Rocker Hanger Only (most common)
H16169-01 H16196-03 Straddle Mount
H16171-01 H16197-03 Under Mount
H16175-01 H16197-03 Side Mount
H16179-01 H16199-05 Flange Mount — Weld-on
H16178-01 H16199-03 Flange Mount — Bolt-on
3 Rear Hanger 2 2
H7703-01 H712-01 Straddle Mount
H20732-01 H712-05 Under Mount — Left
H20732-02 H712-06 Under Mount — Right
H16483-01 Under Mount - I-Beam — Left
H16483-01 Under Mount - I-Beam — Right
H7703-03 H16293-01 Side Mount — Left
H7703-04 H16239-02 Side Mount — Right
H7703-05 H712-09 Flange Mount - Weld-on — Left
H7703-06 H712-10 Flange Mount - Weld-on — Right
H7703-07 H712-11 Flange Mount - Bolt-on — Left
H7703-08 H712-12 Flange Mount - Bolt-on — Right

Note: Some cast item numbers may become obsolete without notice.

Suspensions 9-31




| ELOUGHTON

SPRING SUSPENSIONS

Binkley Suspension

16

® @ 14
\.
® ©

Note: This is not the only Binkley suspension available. Please call with VIN (Serial Number) to correctly identify which
suspension you have, or look for ID tag on box on sliding suspension, or roadside front hanger on fixed suspension.

®

Note: For single axle Stoughton applications, call with trailer VIN (Serial Number).

Note: Part numbers for ALIl may become obsolete without notice.

9-32 Suspensions



ELJUGHTON

SPRING SUSPENSIONS
Binkley Suspension Parts List

Quantity
Item No. | Stoughton Number Description Single | Tandem
1 BKSP0100 Front Hanger 2 2
2 BKSP0110 Equalizer Hanger 0 2
3 BKSP0120 Rear Hanger 2 2
4 BKSP0131 Equalizer with Bushing 0 2
BKXB-SP0054-05 Bushings 0 2
5 BKSP0123 Adj. Torque Arm with Bushings 1 2
BKSP0083-01 End Rod — Right Hand 1 2
BKSP0083-02 End Rod — Left Hand 1 2
BKSP0139 Center Link 1 2
BKXB-SP0054-02 Bushing 4 8
6 BKSP0143 Fixed Torque Arm with Bushing — 19 1/4" Long 1 2
7 BKPP0050-75 Bolt — 7/8"-14 x 4 3/4" GR.5 4 8
8 BKXB-SP0012-36 Flange Locknut — 7/8"-14 4 8
9 See Chart A U-Bolt — 3/4" Diameter 4 8
10 BKSP0136 Top Plate 2 4
11 BKSP0049 Liner 2 4
12 See Chart A Spring Assembly 2 4
13 See Chart A Spring Seat Riser 2 4
14 BKSP0099 Bottom Plate 2 4
15 BKXB-SP0016-67 Hardened Washer — 13/16" ID x 1 15/32" OD 8 16
16 BKXB-SP0011-44 Hex Nut — 3/4"-16 GR.8 8 16
17 BKPP0050-73 Bolt— 1"-12 x 6 1/2" GR.5 0 2
18 BKPP0012-37 Flange Locknut — 1"-12 0 2
19 BKPP0050-71 Bolt — 5/8"-11 x 4 1/2" GR.5 4 8
20 BKXB-SP0145 Spacer 4 8
21 BKPP0012-10 Locknut — 5/g"-11 4 8
Parts List Chart A
Seat Height
Description 3/q" | 114" | 13/4" | 21" | 23g"

Spring Seat Riser

BKSP0142-01

BKSP0142-02

BKSP0142-03

BKSP0142-04

BKSP0142-05

U-Bolt BKSP0075-03 BKSP0075-04 BKSP0075-05 BKSP0075-06 BKSP0075-07
Leaf Spring HSH354-00 (16") HSH354-00 (16 1/2") | HSH354-00 (17") HSH354-00 (17 1/2") | HSH354-00 (18")
Leaf Spring HSH355-00 (14 1/2') | HSH355-00 (15") HSH355-00 (15 1/2") | HSH355-00 (16") HSH355-00 (16 1/2")
Leaf Spring HSH356-00 (13 3/4")  |HSH356-00 (14 1/4") |HSH356-00 (14 3/4") |HSH356-00 (15 1/4") |HSH356-00 (15 3/4")
U-Bolt BKSP0075-01 BKSP0075-02 BKSP0075-03 BKSP0075-04 BKSP0075-05

Leaf Spring HSH360-00 (16") HSH360-00 (16 /") | HSH360-00 (17") HSH360-00 (17 1/2") | HSH360-00 (18")
Leaf Spring HSH363-00 (13 3/4")  |HSH363-00 (14 1/4") |HSH363-00 (14 3/2") |HSH363-00 (15 1/4") |HSH363-00 (15 3/4")

Three Leaf Springs
Heavy Duty U-Bolt
Leaf Spring
Leaf Spring

BKSP0075-04
HSH365-00 (16")
HSH365-01 (13 3/4")

BKSP0075-05
HSH365-00 (16 1/2")
HSH365-01 (14 1/4")

BKSP0075-06
HSH365-00 (17")
HSH365-01 (14 3/4")

BKSP0075-07
HSH365-00 (17 1/2")
HSH365-01 (15 1/4")

BKSP0075-08
HSH365-00 (18")
HSH365-01 (15 3/4")

Suspensions 9-33




ELUGHTON

SLIDERS
Hutch H-8200

81211131415 Note: Available as service parts only.

222120 D, o
1918 @ 0 " [00U ==

42" FRAME WIDTH 48" FRAME WIDTH
Stoughton Numberl Description Stoughton Number | Description
H16014-14 | 9700 Hanger Group & No Rails H16014-17 | 9700 Hanger Group & No Rails
BODY RAIL ASSEMBLIES
Stoughton Number Description

H18150-05 184"
H18150-07 192"
H18150-19 240"

9-34 Suspensions



ELJUGHTON

Hutch H-8200 Parts List
Quantity
Item No. | Stoughton Number Description 2-Pin | 4-Pin
1A H16006-01 Lock Pin, if manufactured after June, 1989 2 4
1B H11410-00 Lock Pin, if manufactured before June, 1989 2 4
H11414-00 Special Half Washer, if manufactured before June, 1989 2 4
2A H12779-01 Comp. Spring — Lock Pin PI, if manufactured after June, 1989 2 4
2B H8098-01 Comp. Spring — Lock Pin PI, if manufactured before June, 1989 2 4
3 H8016-00 Cotter Pin —3/g" x 1 1/4" 4 8
4 See Chart A Link (varies with frame width) 1 2
5 H8018-02 Spring — Helex 12 Ga x 1PD x 10 1/g" 1 1
6 H11411-00 Handle — Pin Release 1 1
7 H8054-00 Plain Washer — 5/g" 2 2
8 H8026-00 Crank 1 1
9 H11412-04 Link — 13 5/g" long 1 2
10 H8010-14 Pipe — 1" Std x 95" long 0 1
11 H405-36 Pipe — 1 1/4" Std x 2 1/g" long 1 2
12 H8028-00 Cam 2 4
13 H8010-52 Pipe — 1" Std x 8" long 1 0
14 H9276-00 Channel Bracket — 2" x 2 3/g" x 4" 1 0
15 H405-01 Pipe — 1 1/4" Std x 3/4" long 1 0
16 H9627-00 Th’'d Form Screw — 5/16"-18 x 5/8", CSHD 16 16
17 H11421-01 Slider Pad — 1/4" x 2" x 96" 2 2
18 H11625-01 Bearing Plate 4 4
19 H8040-00 Hex Bolt — 1/2"-20UNF x 1 1/4" 8 8
20 H11420-00 Hold Down Clip 4 4
21 H32-00 Lockwasher — 1/2" medium spring 8 8
22 H33-01 Hex Nut — 1/2"-20UNF 8 8
9 © (o {11
b 10 1/2"
| [ | —)
— 2" Spring Centers (SC) 2" [—
Frame Width (FW=SC+4)
Parts List Chart A
Seat Height

Item No. Description 38" | 40" | 41" | 42" | 47" 48"

4 | Link | H11412-01 | H11412-02 | H11412-03 | H11412-04 | H11412:06 | H11412.07

Suspensions 9-35



| ELUGHTON |

SLIDERS

Hutch H-8800 & H8900 (Obsolete — Available as service parts only)

Note: HB8900 contains the same components
as the H8800 without hangers.

pin-pull mechanism as shown below.

Note: RLSA Box (Air Ride) uses the same

only. Hutch no longer offers boxes

Note: Above information for reference
without hangers.

For Pneumatic Pin Puller, see Hutch H-9800 (page 9-40)

9-36 Suspensions



ELJUGHTON

SLIDERS
Hutch H-8800 & H-8900 Parts List
Item No. | Stoughton Number Description | Quantity
1 H12716-01 Lock Pin 4
2 H12779-01 Compression Spring 4
3 H12780-01 Rivet — Pan Head 4
4 See Chart A Link (varies with frame width) 2
5 H8018-01 Spring — Helex 1PD x 8 5/8" long 1
6 H8028-00 Cam 2
7 H12785-01 Pipe Channel — U Shape 2
8 H8010-14 Pipe — 1" Std x 95" long 1
9 H8054-00 Plain Washer — 5/g" 2
10 H8026-00 Crank 1
h H11412-16 Link — 17 5/8" long 2
12 H12781-01 Handle — Pin Release 1
13 H33-01 Hex Lock Nut — 1/2"-20UNF - 2B 8
14 H12715-01 Hold Down Clip — Old Style (shown) 4" Hole Centers (older than 10/96) 4
14A H17919-01 Hold Down Clip — New Style 2 1/4" Hole Centers (newer than 10/96) 4
15 H8040-00 Hex Bolt — 1/2"-20UNF x 1 1/4" 8
16 H9627-00 Th'd Form Screw — 5/16"-18 x 5/8", CSHD 16
17 H11421-01 Slider Pad — /4" x 2" x 96" 2
18 H405-37 Crosspipe (48" frame width) 1

Parts List Chart A

Frame Width
Item No. Description 42" | 48"

4 | Link | H11412-02 | H11412-16

10 1/2"

—> " Spring Centers (SC) 2" —

Frame Width (FW=SC+4)

Suspensions 9-37



| ERLIOUGHTON |

SLIDERS

Hutch H-9200

38" FRAME WIDTH / 9" FRAME HEIGHT 44" FRAME WIDTH / 9" FRAME HEIGHT
Stoughton Number | Description Stoughton Number | Description
H16987-01 | 9700 Hanger Group & No Rails H16987-03 | 9700 Hanger Group & No Rails
38" FRAME WIDTH / 10" FRAME HEIGHT 44" FRAME WIDTH / 10" FRAME HEIGHT
Stoughton Number | Description Stoughton Number | Description
H16621-01 | 9700 Hanger Group & No Rails H16621-03 | 9700 Hanger Group & No Rails

9-38 Suspensions



| ERIOUGHTON

SLIDERS
Hutch H-9200 Parts List
Item No. | Stoughton Number Description | Quantity
1 H12716-01 Forged Lock Pin 4
2 H12779-01 Compression Spring - Lock Pin 4
3 H12780-01 Rivet — Pan Head 8
4 See Chart A Link (varies with frame width) 2
5 H8018-02 Spring — Helex 12 GA x 1 PD x 10 /8" long 1
6 H8028-00 Cam — Puller Kit 2
7 H12785-01 Pipe Channel — U Shape 2
8 H8010-14 Pipe — 1" Std x 95" long 1
9 H8054-00 Plain Washer — 5/g" 2
10 H8026-00 Crank — Puller Kit 1
h H11412-13 Link — 15 5/g" long 2
12 H12781-07 Pull Handle — 30 3/4" long 1
13 H33-01 Hex Lock Nut — 1/2"-20UNF 8
14 H12715-01 Hold Down Clip 4
15 H8040-00 Hex Bolt — 1/2"-20UNF, GR 2 8
16 H9627-00 Thread Form Screw — 5/16"-18 x 5/8", CSHD 16
17 H11421-01 Slider Pad — UHMW, 1/4" x 2" x 96" 2

Parts List Chart A

Item No.

Description

Frame Width

38" | 44"

Link

| H11412-01 | H1141243

Frame Width (FW) / Spring Centers (SC)

Suspensions 9-39



| ERLIOUGHTON |
SLIDERS

Hutch H-9800 (Replaces obsolete H-8800) / H-9801* / H-9811**

HUTCH 9851-48
H30116-03 - SLIDER BOX WITH HANGERS H9851 48" FW

9801 --> * 8" Frame Height with EZ Pull

H29559-01 18 9 {1 * 10" Frame Height with EZ Pull
PIN KIT SUB ASSY,?
. Note: All original “8800” boxes
EZ PULL, 48in FW 12 /. used 10" frame height
ALL 9851 -->
H20635-02
PIN KIT SUB ASSY, EZ PULL FOR 9851-48, REFER TO H29573-01 WHEN DEPLETED
42" FRAME WIDTH / 8" FRAME HEIGHT 48" FRAME WIDTH / 8" FRAME HEIGHT
Stoughton Number | Description Stoughton Number | Description
H20324-01 | Box w/ 9700 Hanger Group H20324-03 | Box w/ 9700 Hanger Group
42" FRAME WIDTH / 10" FRAME HEIGHT 48" FRAME WIDTH / 10" FRAME HEIGHT
Stoughton Numberl Description Stoughton Number | Description
H22657-01 | Box w/ 9700 Hanger Group H22657-03 Box w/ 9700 Hanger Group
REPLACED BY H29090-03, SLIDER, 9811 48in

“P3” PNEUMATIC PIN PULLER

Stoughton Number Description
H17690-01 Retrofit “Kit” (48" frame width)
H17708-01 Air Valve Assembly (arm)

H17916-01 Air Valve Assembly (air tank or bogie)
H19515-01 Cylinder

9-40 Suspensions



ELJUGHTON

SLIDERS
Hutch H-9800 Parts List
Item No. | Stoughton Number Description | Quantity
1 H18426-01 Lock Pin 4
2 H12779-01 Compression Spring 4
3 H12780-01 Rivet — Pan Head 4
4 See Chart A Link (varies with frame width) 2
5 H8018-02 Spring — 12 GA x 1PD x 10 1/g" long 1
6 H8028-00 Cam 2
7 H18064-01 Compression Spring 2
8 H8010-14 Pipe — 1" x 95" long 1
9 H11409-01 Handle Clip 1
10 H8026-00 Crank 1
11 H11412-16 Link — 18 1/4" long 2
12 H12781-01 Handle — Pin Release
13 H33-01 Hex Lock Nut — 1/2"-20UNF - 2B 8
14 H17919-01 Hold Down Clip 4
15 H8040-00 Hex Bolt — 1/2"-20UNF x 1 1/4" 8
16 H9627-00 Thread Form Screw 16
17 H11421-01 Slider Pad 2
18 H20289-01 Crosspipe (48" frame width) 2

Parts List Chart A

Frame Width
Item No. Description 42" | 48"
4 | Link | H1141231 | H11412-32
Inside Rails

8.48"

Suspensions 9-41



| ELUGHTON |

SLIDERS

Hutch 2001 / 2011

HHHHH

N ®
SN
L" 0P Y )
A4 °
For the 2011
7
8

HutchRide 2000

9-42 Suspensions



ELJUGHTON

SLIDERS
Hutch 2001 / 2011 Parts List
Item No. | Stoughton Number Description | Quantity

1 See Chart A EZ-PULL Subassembly 2

2 H177-00 Washer 4

3 H8018-02 Spring — 12 GA x 1PD x 10 /8" long 1

4 H8028-00 Cam 2

5 H18064-01 Compression Spring 2

6 H8010-14 Pipe — 1" x 95" long 1

7 H11409-01 Handle Clip 1

8 H8026-00 Crank 1

9 H18010-01 (for 2001) Handle — Pin Release 1

H18797-01 (for 2011)

10 H33-01 Hex Lock Nut — 1/2"-20UNF-2B 12
11 H17919-01 Hold Down Clip 4
12 H8040-00 Hex Bolt — 1/2"-20UNF x 1 /4" 8
13 H9627-00 Thread Form Screw — 5/16" x 18" x 5/8", CSHD 16
14 H11421-01 Slider Pad 2
15 H11479-00 Hand Grip — Plastic 1
16 H19033-03 EZ-PULL Subassembly 2
17 H19141-01 HutchRide 2000 Air Spring Assembly 2
18 H19234-01 Hex Lock Nut —3/4" - 10UNC 2
19 H19282-01 Hex Lock Nut — /2" - 13UNC 2
20 H841-00 Hex Lock Nut — 3/4" - 16UNF 6
21 H19211-01 Shackle - Spring 2
22 H19244-01 Spring Shackle Bushing 4
23 H19237-02 Bushing Sleeve — 3 1/4" LG 2
24 H11456-00 Hex Bolt — 3/4" - 16UNF x 5 1/2" LG 4
25 H817-00 Washer — 1/g" - 13/16 ID x 1 1/2 OD 8
26 See Chart B Lower Beam Assembly 1
27 H19237-01 Bushing Sleeve — 3" LG 2
29 H718-00 Hex Bolt — 1/2" - 20UNF x 3" LG 4
30 H38-00 Washer — /10" - 9/16 ID x 1 OD 8
31 H19142-00 Shock Absorber 2

Parts List Chart A Parts List Chart B

Item No. | Frame Width Item No. | Frame Width
H19033-01 42" H19243-01 42"
H19033-03 48" H19243-03 48"

Inside Rails
— !
[]: p :D 8.5" - 2001
& =) [
] 10.5" — 2011

l

U

Suspensions 9-43




SAIJUGHTON |

SLIDERS
Binkley Lite-Slide™ SL7000

2
4
A" T~ D < /5 7

PULL ARMS

Stoughton Number | Length

BKSL0744-01 29.5
BKSL0744-03 315
BKSL0744-05 34.5
BKSL0744-09 32.5

Item No. | Stoughton Number Description Quantity
1 BKPP0052-30 Roll Pin 4
2 BKSL0732 Lock Pin — 1 5/8" diameter 4
3 BKXB-SPG-020-19 Compression Spring 4
4 BKPP0001-33 Hex Head Cap Screw 8
5 BKXB-SLN-012-42 Hex Head Self-locking Nut 8
6 WI/A, Holddown 4

BKSL0579 “A” = 2 9/16"
BKSL0579-01 “A” = D 3[4
BKSL0579-02 “A” =3 116"
7 BKSL0523-02 Spacer 2
8 BKSL0451 Cam 1
9 BKSL0016-68 Washer — Flat Special 8
10 BKSL0646-04 Linkage Arm, 38" Spring Center 4
BKSL0646-05 Linkage Arm, 44" Spring Center 4
11 BKSL0704-38 WI/A, Sub-frame, 38" Spring Center 1
BKSL0704-44 WI/A, Sub-frame, 44" Spring Center 1
12 BKPP0008-16 Screw 12
13 BKSL0691 Slide Pad Retainer 12
14 BKSL0563-01 Slide Block 6
15 BKSL0744-01 Pull Arm, 38" Spring Center 1
BKSL0744-01 Pull Arm, 44" Spring Center 1
16 BKXB-CTP-014-59 Cotter Pin 1
17 BKPP0016-08 Washer — Flat 1
18 BKSL0370-01 W/A, Torsion Camshaft (Torsion Spring included but not shown) 1

9-44 Suspensions



ELJUGHTON

Note: For JB Hunt Chassis use Slider SLC582-48 & Slider Pads BKSL0515

SLIDERS
Binkley Lite-Slide™ SL8000 and SL6000

Item No. | Stoughton Number Description Quantity

1 BKSL0704-42 WI/A, Sub-frame — 42" Frame Width 1
BKSL0704-48 WI/A, Sub-frame — 48" Frame Width 1

2 BKSL0744-03 Pull Arm — 42" Frame Width 1
BKSL0744-07 Pull Arm — 48" Frame Width 1

3 BKSL0646-42 Linkage Arm — 42" Frame Width 4
BKSL0646-48 Linkage Arm — 48" Frame Width 4

4 BKSL0370-01 WI/A, Torsion Camshaft (Torsion Spring included but not shown) 1
BKSL0019 Spring Arm Replacement Kit 1

5 BKSL0523-07 Spacer 2
6 BKSL0451 Cam 1
7 BKXB-SPG-020-18 Compression Spring 4
8 BKSL0450 Lock Pin — 1 3/g" diameter 4
9 BKPP0052-28 Roll Pin 4
10 BKSL0016-68 Washer — Flat Special 8
1 BKXB-STS-008-16 Screw 6
12 BKSL0515 Slide Block 2
13 BKSL0893 Holddown Bracket 4
14 BKPP001-33 Hex Head Cap Screw 8
15 BKXB-SLN-012-42 Hex Head Self-locking Nut 8
16 BKXB-CTP-014-59 Cotter Pin 1
17 BKPP0016-08 Washer — Flat 1

Suspensions

9-45



| ERLIOUGHTON |

SLIDERS
Neway CB400

BKSPKO0056
(ARM AND
SRPING ONLY)

Slide rail and crossmembers
cannot be replaced. if damaged,
order complete slider, Item No 1

NW900-15-150

HOLD DOWN  Swing Align (Non-Welded)

Pivot Connection, See pages
BRACKET 06 and 9.

1A - Welded Alignment Pivot Connection
see pages 9-6 and 9-7

Note: For units with pneumatic pin pull mechanisms,
see SAF Holland's website:
ww1.SAFholland.us.

9-46 Suspensions



ELJUGHTON

Neway CB400 Parts List
Stoughton Number
Item 9 96" Slider Box
No. CB400-15.5 CB400-16.0 CB400-16.5 CB400-17.0 Description Rail Style Qty.
1 42" -BKCL211Q1A11- [42"-BKCL221Q1A11- |42"-BKCL231Q1A11- |42"- BKCL241Q1A11- | Slider Assy. CL** 1
48" -BKCL111Q1A11- [48"-BKCL121Q1A11- [48"-BKCL131Q1A11- |48"- BKCL141Q1A11- | w/ Qwik
42" -BKCH211Q1A11- |42"-BKCH221Q1A11- |42"- BKCH231Q1A11- |42" - BKCH241Q1A11- | Release w/ CH**
48" - BKCH111Q1A11- [48"-BKCH121Q1A11- |48"- BKCH131Q1A11- | 48" - BKCH141Q1A11- ég\l\lgngﬁhgn
42" -BKCT211Q1A11- [42"-BKCT221Q1A11- |42"-BKCT231Q1A11- |42" - BKCT241Q1A11- Framg(e CT**
48" -BKCT111Q1A11- [48"- BKCT121Q1A11- |48" - BKCT131Q1A11- [48" - BKCT141Q1A11- | g,7ckets*
42" -BKCU211Q1A11- |42"-BKCU221Q1A11- [42" - BKCU231Q1A11- | 42" - BKCU241Q1A11- (Includes CU**
48"-BKCU111Q1A11- |48"-BKCU121Q1A11- | 48" - BKCU131Q1A11- [48" - BKCU141Q1A11- | jtems 1A-1S)
1A N/A N/A N/A N/A Frame Bracket Roadside -
See Frame Bracket Replacement Kits pages 9-8 and 9-9 (welded)
1AA See Frame Bracket Replacement Kits pages 9-8 and 9-9 Frame Bracket Curbside -
(SwingAlign)
1B |42" - BKSL-0893 42" — BKSL-0893 42" — BKSL-0893 42" — BKSL-0893 Hold Down Bracket 4
48" — BKSL-0893 48" — BKSL-0893 48" — BKSL-0893 48" — BKSL-0893
1C |42" - BKSLOA1277-01 |[42"— BKSLOA1277-01 |42" - BKSLOA1277-01 |42"—BKSLOA1277-01 | Torsion Cam 1
48" — BKSLOA1277-01 |48" — BKSLOA1277-01 | 48" — BKSLOA1277-01 |48" — BKSLOA1277-01
1D |42" - BKSLOA1273 42" — BKSLOA1273 42" — BKSLOA1273 42" — BKSLOA1273 Pull Handle Clip 1
48" — BKSLOA1273 48" — BKSLOA1273 48" — BKSLOA1273 48" — BKSLOA1273
1E |42" - BKXB-CTP-014-59 |42" — BKXB-CTP-014-59 | 42" — BKXB-CTP-014-59 |42" — BKXB-CTP-014-59 | Cotter Pin — 3/16" x 1 1/2" 1
48" — BKXB-CTP-014-59 |48" — BKXB-CTP-014-59 | 48" — BKXB-CTP-014-59 | 48" — BKXB-CTP-014-59
1F |42" - BKSLOA1274 42" — BKSLOA1274 42" — BKSLOA1274 42" — BKSLOA1274 Cam Plate 2
48" — BKSLOA1274 48" — BKSLOA1274 48" — BKSLOA1274 48" — BKSLOA1274
1G |42" - BKSLOA1261 42" — BKSLOA1261 42" — BKSLOA1261 42" — BKSLOA1261 Lock Pin Hutch Style — 1 5/8" Dia. 4
48" — BKSLOA1261 48" — BKSLOA1261 48" — BKSLOA1261 48" — BKSLOA1261
42" — BKSLOA1238 42" — BKSLOA1238 42" — BKSLOA1238 42" — BKSLOA1238 Lock Pin — 1 3/8" Dia. — All Others 4
48" — BKSLOA1238 48" — BKSLOA1238 48" — BKSLOA1238 48" — BKSLOA1238
1H |42" — BKXB-SPG-020-35 | 42" — BKXB-SPG-020-35 | 42" — BKXB-SPG-020-35 | 42" — BKXB-SPG-020-35 | Compression Spring 4
48" — BKXB-SPG-020-35 | 48" — BKXB-SPG-020-35 | 48" — BKXB-SPG-020-35 | 48" — BKXB-SPG-020-35
1J |42" — FW BKSL0A1445-02 [ 42" — FW BKSL0A1445-02 | 42" — FW BKSL0A1445-02 | 42" — FW BKSL0A1445-02 | Angled Pull Handle 1
48" — FW BKSL0A1445-01 | 48" — FW BKSL0A1445-01 | 48" — FW BKSL0A1445-01 | 48" — FW BKSL0A1445-01
1K |42" - BKSLOA1239-01 |[42"— BKSLOA1239-01 |[42"— BKSLOA1239-01 |42" - BKSLOA1239-01 | Pin Pull Rod 4
48" — BKSLOA1239-02 |48" — BKSLOA1239-02 |48" — BKSLOA1239-02 |48" — BKSLOA1239-02
1L |42" — BKXB-PW-016-85 |42"— BKXB-PW-016-85 |42" — BKXB-PW-016-85 |42" — BKXB-PW-016-85 | Washer — 1/2" (Pin Pull Rod) 8
48" — BKXB-PW-016-85 |48" — BKXB-PW-016-85 |48" — BKXB-PW-016-85 |48" — BKXB-PW-016-85
1M |42" — BKXB-SLOA1054 |[42"— BKXB-SLOA1054 |[42"— BKXB-SLOA1054 |42"— BKXB-SLOA1054 | Slider Pad — 96" (long) 2
48" — BKXB-SLOA1054 [48" — BKXB-SLOA1054 |48" — BKXB-SLOA1054 |48" — BKXB-SLOA1054
1N |42" - BKSL0O523-07 42" — BKSLO523-07 42" — BKSLO523-07 42" — BKSLO523-07 Spacer (Cam Shaft Stop) 1
48" — BKSL0523-07 48" — BKSLO523-07 48" — BKSL0523-07 48" — BKSLO523-07
1P |42" — BKXB-STS-008-16 | 42" — BKXB-STS-008-16 |42" — BKXB-STS-008-16 [42" — BKXB-STS-008-16 | Self Tap Screw — 5/16"-18 x 3/4" 16
48" — BKXB-STS-008-16 | 48" — BKXB-STS-008-16 | 48" — BKXB-STS-008-16 |48" — BKXB-STS-008-16
1R |42" — BKXB-HHC-001-33 | 42" — BKXB-HHC-001-33 | 42" — BKXB-HHC-001-33 | 42" — BKXB-HHC-001-33 | Hold Down Bracket Bolt — 8
48" — BKXB-HHC-001-33 | 48" — BKXB-HHC-001-33 | 48" — BKXB-HHC-001-33 [ 48" — BKXB-HHC-001-33 | 1/2"-13 x 1 1/4"
1S [42" — BKXB-SLN-012-42 | 42" — BKXB-SLN-012-42 | 42" — BKXB-SLN-012-42 | 42" — BKXB-SLN-012-42 Hold Down Bracket Lock Nut — 8
48" — BKXB-SLN-012-42 | 48" — BKXB-SLN-012-42 | 48" — BKXB-SLN-012-42 |48" — BKXB-SLN-012-42 | 1/2"-13

* SwingAlign non-welded style “adjustable” frame bracket on roadside; welded style “fixed” frame bracket on curbside.

*** CL = Holland slider box rail style; CH = Hutch slider box rail style; CT = TTMA slider box rail style; CU = Utility slider box rail style.

Suspensions 9-47



| ERLIOUGHTON |

NOTES

9-48 Suspensions





